
PARTS CATALOG

ViO17U

MINI EXCAVATOR

Y00YA640 
01/03/2013



PREFACE

(1).This parts catalog is for Yanmar crawler excavator VIO17 for Europe.

(2). This parts catalog does not contain the technical data needed for service.
    The illustrations used in this parts catalog have been simplified for clarification.
    The content of this parts catalog is subject to change without prior notice.
    Be sure to use only Yanmar genuine spare-parts. If imitation parts are used, it may cause machine defects.

 (3). How to read this parts catalog:  Parts change may be made without prior notice.

- Pos    | Position number. The position number is in accordance with the position number on the illustration.

- Parts Number    | The Parts Number is the identification number of the parts.

- ~|->  | The first serial number of machine using this parts.

- ->|~    | The last serial number of machin using this parts.

- Description    | The name of the parts. Some parts can have a wrong translation.

- I.    | Interchangeability. In the case where a part change took place, one of the following interchangeability marks is
indicated for that part.

                   N: Old --> New , New part is interchangeable for Old Part but not interchangeable conversely
                   Q: Old <-- New, New part is not interchangeable for Old Part but not interchangeable conversely
                   R: Old <--> New, New Part is interchangeable for Old and vice versa.
                   S: Old <-X-> New, New Part is not interchangeable for Old and vice versa.
                   F: Interchangeable only by set.
                   K: Change only in quantity used.
- Q.    | Quantity.
- R.    | Remarques
- S.    | If the box is empty, the part is not saleable.
- P.    | The page were you can find the details for this modules.

(4). You will find some abreviation.

AC        Accumulator
BC        Boom Cylinder
CV        Control valve
DB        Drain Bloc
FM        Flange Manifold
HP        Hydraulic Pump
HT        Hydraulic Tank
LR         Left Remote Control Valve
LPT       Low Pressure Te
LPB       Low Presure Bloc
OC       Oil Cooler
O          Option
PB        Presure Bloc
RR        Right Remote Control Valve
SC        Swing Cylinder
SJ         Swivel Joint
3W-T    Three way Te
TM        Turning Motor

page 2/142



VIO17 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

EQUIPMENTS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

ANTI-THEFT DEVICE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

KEYBOARD ANTI-THEFT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

KEY IGNITION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

GPS LOCALISER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

SEAT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

PVC SEAT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

QUICK COUPLING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

AYR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

FASTER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

UNDER CARRIAGE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

CRAWLER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

CABIN / CANOPY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

CANOPY(ROPS) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

VEHICLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

LABEL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

SAFETY LABEL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

SILENSER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

AIR CLEANER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

ACCELERATOR LEVER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

ENGINE MOUNT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

RADIATOR & MOUNT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

FUEL TANK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

FUEL LINE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

SEPARATOR, WATER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

BATTERY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

ELECTRIC PART(ENGINE) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

ELECTRIC PART(SEAT MOUNT) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

ELECTRIC PART(START SWITCH) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

WORK LAMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

SPROCKET & ROLLER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

IDLER & ADJUST . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

CONTROL EQUIPMENT(LOCK LEVER & STAND)(RIGHT) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

CONTROL EQUIPMENT(LOCK LEVER & STAND)(LEFT) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

CONTROL EQUIPMENT(TRAVEL LEVER) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

CONTROL EQUIPMENT(BLADE LEVER) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

CONTROL EQUIPMENT(VARIABLE LEG LEVER) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

CONTROL EQUIPMENT(SWING PEDAL) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

CONTROL EQUIPMENT(LOW-HIGH PEDAL) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

CONTROL EQUIPMENT(P.T.O. PEDAL) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

ARM REST . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

CONTROL VALVE PLATE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

TRACK FRAME . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

TURNING FRAME & TURNING BEARING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

1 6

1.1

1.1.1 7

1.1.2 8

1.1.3 9

1.2

1.2.1 10

1.3

1.3.1 11

1.3.2 12

1.4

1.4.1 13

1.5

1.5.1 14

2 15

2.1 16

2.2 17

2.3 18

2.4 19

2.5 20

2.6 21

2.7 22

2.8 23

2.9 24

2.9.1 26

2.10 27

2.11 28

2.12 29

2.13 30

2.14 31

2.15 32

2.16 33

2.17 34

2.18 35

2.19 36

2.20 37

2.21 38

2.22 39

2.23 40

2.24 41

2.25 42

2.26 43

2.27 44

2.28 45

page 3/142



COVER(LOWER) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

COVER(TURNING FRAME UNDER) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

COVER(HOSE) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

COVER(SEAT MOUNT) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

COVER(SIDE) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

STEP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

INSTRUMENT PANEL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

PANEL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

SEAT PLATE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

SEAT MOUNT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

BONNET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

HYD.OIL PUMP & JOINT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

BOOM CYLINDER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

ARM CYLINDER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

BUCKET CYLINDER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

SWING CYLINDER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

BLADE CYLINDER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

VARIABLE LEG WIDEN / SHORTEN CYLINDER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

TRAVEL MOTOR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

TURNIG MOTOR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

ACCUMULATOR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

SWIVEL JOINT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

CONTROL VALVE(1/7) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

CONTROL VALVE(2/7) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

CONTROL VALVE(3/7) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

CONTROL VALVE(4/7) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

CONTROL VALVE(5/7) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

CONTROL VALVE(6/7) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

CONTROL VALVE(7/7) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

REMOTE CONTROL VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

STOP VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

HYD.OIL TANK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

HYD.OIL PIPING(PUMP) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

HYD.OIL PIPING(LOWER) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

HYD.OIL PIPING(SWIVEL JOINT) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

HYD.OIL PIPING(IMP) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

HYD.OIL PIPING(TURNING MOTOR) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

HYD.OIL PIPING(SWING CYLINDER) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

HYD.OIL PIPING(RESERVOIR) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

HYD.OIL PIPING(RETURN) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

HYD.OIL PIPING(CONTROL VALVE) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

HYD.OIL PIPING(P.T.O.) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

CONTROL PIPING(1) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

CONTROL PIPING(2) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

GREASING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

2.29 46

2.30 47

2.31 48

2.32 49

2.33 50

2.34 51

2.35 52

2.35.1 53

2.36 54

2.37 55

2.38 56

2.39 57

2.40 59

2.41 61

2.42 62

2.43 63

2.44 64

2.45 65

2.46 66

2.47 67

2.48 68

2.49 69

2.50 70

2.51 71

2.52 72

2.53 73

2.54 74

2.55 75

2.56 76

2.57 77

2.58 78

2.59 79

2.60 80

2.61 81

2.62 82

2.63 83

2.64 84

2.65 85

2.66 86

2.67 87

2.68 88

2.69 89

2.70 90

2.71 91

2.72 92

page 4/142



BOOM BRACKET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

BOOM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

ARM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

BUCKET ARM & LINK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

BUCKET PIN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

BLADE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

S-J EXCHANGE KIT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

S-J HOSE CHANGE KIT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

WEIGHT ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

ENGINE 3TNV70-XBV . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

CYLINDER BLOCK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

GEAR HOUSING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

FLYWHEEL HOUSING & L.O. SUMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

CYLINDER HEAD & BONNET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

EXHAUST MANIFOLD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

CAMSHAFT & DRIVING GEAR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

CRANKSHAFT & PISTON . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

LUB.OIL SYSTEM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

COOLING WATER SYSTEM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

FUEL INJECTION PUMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

GOVERNOR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

FUEL INJECTION VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

STARTING MOTOR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

GENERATOR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

GASKET SET & TOOLS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

MAINTENANCE KIT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

SERVICE KIT 50H VIO17 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

SERVICE KIT 250H/750H VIO17 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

SERVICE KIT 500H VIO17 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

SERVICE KIT 1000H+ VIO17 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

2.73 93

2.74 94

2.75 95

2.76 96

2.77 97

2.78 98

2.79 99

2.80 100

2.81 101

3 102

3.1 103

3.2 104

3.3 105

3.4 106

3.5 108

3.6 109

3.7 110

3.8 111

3.9 112

3.10 113

3.11 115

3.12 117

3.13 118

3.14 119

3.15 120

3.16 121

4 122

4.1 122

4.2 122

4.3 122

4.5 122

page 5/142



page 6/142



 EQUIPMENTS > ANTI-THEFT DEVICE > KEYBOARD
ANTI-THEFT

1
.1
.1

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 222170-40000 SPRING WASHER  4 2

2 264500-40102 BOLT  4* 10 2

3 172AYA-17720 G'TEL MODCOD50 1

4 172AYA-17770 GTEL, SEAL 1

5 17AA64-17750 G'TEL BRACKET ASSY 1

7 222170-40000 SPRING WASHER  4 2

9 172AYA-17700 G'TEL REL 9000 1

10 172AYA-17710 G'TEL, BRACKET 1

11 172AYA-17790 BRACKET MED & G'TEL 1

p
a
g
e
 7
/1
4
2



 EQUIPMENTS > ANTI-THEFT DEVICE > KEY IGNITION

1
.1
.2

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 221371-40000 WASHER M14 1

2 267161-40002 NUT H M14 1

3 172AYV-16680 MED, LED HARNESS 1

4 172AYV-16750 MED, KEY SWICTH 1

5 172AYV-16770 COVER, SWITCH 1

6 172AYV-16780 SPACER 1

7 17AA64-17740 BRACKET MED 1

8 172451-65610 SCREW CBL M6X20 2

9 222170-40000 SPRING WASHER  4 2

10 264500-40102 BOLT  4* 10 2

11 172AYA-17780 MODCOD50 FILM 1

12 172AYV-16850 ANTI-THEFT DEVICE 1

p
a
g
e
 8
/1
4
2



 EQUIPMENTS > ANTI-THEFT DEVICE > GPS LOCALISER

1
.1
.3

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

172AYV-80000 BRACKET BAUMACO 1

172AYV-17310 Kit BAUMACO D 1

172AYV-17410 BAUMACO ANTI-THEFT 1

172AYV-17430 KEY 2

172AYV-17440 KEY HARNESS 1

172AYV-17450 ANTENNA GSM 1

172AYV-17460 ANTENNA GPS 1

172AYV-17490 FUSE 3A 1

172AYV-17520 BUZZER 1

172AYV-17580 RELAY 1

p
a
g
e
 9
/1
4
2



 EQUIPMENTS > SEAT > PVC SEAT

1
.2
.1

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172A59-64000 SEAT ASSY 1

2 172A59-64110 BASE ASSY, SEAT 1

3 222171-00000 SPRING WASHER 10 5

4 261160-80202 BOLT H M 4

5 261161-00202 BOLT H M 5

6 263660-80002 FLANGE NUT H M8 4

10 172A59-64950 BACK REST 1

11 172A59-64960 CUSHION 1

12 172A59-64970 RAIL SET 1

13 172A59-64980 SEAT BELT 1

14 172A59-64990 WEIGHT ADJ KNOB KIT 1

p
a
g
e
 1
0
/1
4
2



 EQUIPMENTS > QUICK COUPLING > AYR

1
.3
.1

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

27 172AYA-76240 SEAL RING BS1/2 2

28 900122- COUPLING M1/2 1

29 900123- COUPLING 1/2 1

p
a
g
e
 1
1
/1
4
2



 EQUIPMENTS > QUICK COUPLING > FASTER

1
.3
.2

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

27 172AYA-76240 SEAL RING BS1/2 2

28 172AYA-76580 COUPLING M1/2 1

29 172AYA-76590 COUPLING F1/2 1

p
a
g
e
 1
2
/1
4
2



 EQUIPMENTS > UNDER CARRIAGE > CRAWLER

1
.4
.1

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172A64-38600 CRAWLER, RUBBER 2

1 17AA64-38600 CRAWLER ASSY, RUBBER 2
AFTER SALES
TRACK

p
a
g
e
 1
3
/1
4
2



 EQUIPMENTS > CABIN / CANOPY > CANOPY(ROPS)

1
.5
.1

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172A64-54150 STOPPER, BOOM BRACKET 1

2 172A64-66280 CANOPY ASSY 1

6 172A64-68250 STUD 21-M20X28 2

7 222171-20000 SPRING WASHER 12 2

8 222172-00000 SPRING WASHER 20 2

9 260141-00302 BOLT W/WASHER M10X30 2

10 260761-20352 BOLT H 10,9 M 2

11 261161-20252 BOLT H M 2

12 260762-00502 BOLT,  20 X  50 2

p
a
g
e
 1
4
/1
4
2



page 15/142



 VIO17 > VEHICLE > LABEL

2
.1

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 17AA64-03801 M00697 DRIVE SET Z 1

2 17AA64-03811 M00697 DECORATION SET Z 1

3 172A59-03820 M00697 LABEL PICTOGRAMME Z 1

p
a
g
e
 1
6
/1
4
2



 VIO17 > VEHICLE > SAFETY LABEL

2
.2

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172171-03420 M00697 CAUTION PLATE ASSY Z 1

p
a
g
e
 1
7
/1
4
2



 VIO17 > VEHICLE > SILENSER

2
.3

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172A64-11310 PIPE, AIR 1

3 172183-11400 INSULANT,THERMAL 1

4 172A64-11330 SILENCER ASSY 1

5 172A64-11340 CLUMP 1

6 124701-11911 GASKET 1

7 260130-80552 BOLT W/WASHER M 8X55 1

8 260131-00162 BOLT W/WASHER M10X16 3

9 260510-80002 NUT W/WASHER H M 4

10 263660-80002 FLANGE NUT H M8 1

p
a
g
e
 1
8
/1
4
2



 VIO17 > VEHICLE > AIR CLEANER

2
.4

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172448-11500 AIR CLEANER ASSY 1

2 172448-11510 AIR CLEANER, ASSY 1

3 119258-12530 PAN, DUST 1

4 119808-12540 VALVE, UNLOADER 1

5 119655-12560 ELEMENT 1

6 105027-12580 RING 1

7 172A64-11520 HOSE A, AIR CLEANER 1

8 172A64-11530 HOSE B, AIR CLEANER 1

9 230000-60000 CLAMP 60 3

10 260130-80162 BOLT W/WASHER M 8X16 2

p
a
g
e
 1
9
/1
4
2



 VIO17 > VEHICLE > ACCELERATOR LEVER

2
.5

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172A64-12100 BRACKET,WIRE 1

2 172A64-12140 LEVER ASSY,ACCEL 1

3 172A64-12180 ARM ASSY,ACCEL 1

4 172A64-12200 THROTTLE WIRE 1

5 172498-12250 THROTTLE GRIP 1

6 172113-12522 PIN 1

7 1C6281-52310 PIN 6,COME-OFF SNAP 2

8 221370-60000 WASHER M6 2

9 221371-20000 WASHER M12 1

10 260130-80162 BOLT W/WASHER M 8X16 2

11 261160-80252 BOLT H M 1

12 267160-80002 NUT H M 8 1

13 267561-20002 NUT H M 2

14 933170-01490 SPRING 12 2

p
a
g
e
 2
0
/1
4
2



 VIO17 > VEHICLE > ENGINE MOUNT

2
.6

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 105425-01690 PLUG M16 1

2 172A64-13100 MOUNT FL,ENGINE 1

3 172A64-13110 MOUNT FR,ENGINE 1

4 172A64-13120 MOUNT ASSY,ENGINE 1

5 172A64-13150 STOPPER F 1

6 172A64-13160 STOPPER R 1

7 172179-13211 ABSORBER, SHOCK 2

8 172447-13260 ABSOBER,SHOCK 290K 1

9 172A55-13700 BLOCK ASSY, DRAIN 1

10 221901-60002 SEAL WASHER 16S 1

11 222171-00000 SPRING WASHER 10 4

12 222171-40000 SPRING WASHER 14 2

13 260131-00202 BOLT 2

14 260131-00252 BOLT W/WASHER M10X25 4

15 260131-00252 BOLT W/WASHER M10X25 3

16 260141-00252 BOLT 8

17 267161-00002 NUT H M10 4

18 267361-40002 NUT H M14 2

p
a
g
e
 2
1
/1
4
2



 VIO17 > VEHICLE > RADIATOR & MOUNT

2
.7

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172A64-13190 COOLER 1

2A 172A64-13210 MXXXXX RADIATOR ASSY W1

2B 172446-13450 MXXXXX PLUG, COOLER W1

2C 172A64-13220 MXXXXX COOLER ASSY, OIL W1

2D 172A64-13230 MXXXXX SUPPORT ASSY W1

2E 260140-60122 MXXXXX BOLT W/WASHER M 6X12 W5

3 172A64-13310 SEAL A 2

4 172A64-13320 SEAL B 1

5 172444-13210 DRAIN PLUG, WATER 1

6 172444-13220 BODY 1

7 121250-49121 PLUG 1

8 243110-00160 O-RING 1

9 172446-13330 ABSOBER,SHOCK 4

10 172A64-13360 SHROUD ASSY(OC 1

12 172456-13480 RUBBER 315 1

13 172A64-13400 BRACKET ASSY,UP 1

14 172A64-13510 PIPE A, WATER 1

15 172A64-13520 PIPE B, WATER 1

16 172A64-13700 DUCT ASSY,OC(GRAY49) 1

17 172638-06710 RUBBER, CUSHION 300 1

18 172A64-13680 SEAL C 1

20 172A64-13760 SEAL A,OC 1

21 172A64-13770 SEAL B,OC 1

22 172A64-13780 SEAL C,OC 1

23 172A64-13790 SEAL D,OC 1

24 172186-13810 PIPE, FUEL 2

25 172186-13820 TUBE 2

27 933168-55770 BAND 146 4

28 119813-44510 TANK ASSY.SUB 1

29 124450-44550 CLAMP, SUB-TANK 1

30 121256-44600 BRACKET, SUB-TANK 1

31 124766-59050 CLAMP 12 4

32 222170-80000 WASHER GROWER 8 2

33 230010-25000 CLAMP  25 2

34 230010-41000 CLAMP 41 2

35 260130-80162 BOLT W/WASHER M 8X16 2

36 260130-80162 BOLT W/WASHER M 8X16 2

37 260140-60122 BOLT W/WASHER M 6X12 5

38 261160-80452 BOLT H M 2

p
a
g
e
 2
2
/1
4
2



 VIO17 > VEHICLE > FUEL TANK

2
.8

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172A64-14110 FUEL TANK, ASSY 1

2 194151-04141 STRAINER, FUEL 1

3 194151-04150 GASKET 1

4 194250-04301 CAP, TANK 1

6 194250-04321 VALVE, VENT 1

8 172A29-62900 RUBBER PLATE A 3

9 172456-14151 FUEL GAUGE 1

10 172A64-14200 CLAMP ASSY, FUEL 1

12 172A64-14230 PLATE, RUBBER 1

13 172162-14200 GASKET 1

14 172458-14370 SOUCER,FUEL 1

15 172A64-14410 MOUNT ASSY,FUEL OEL 1

16 172455-14470 HOSE (9.5X600 1

17 172171-14610 FUEL PIPE L=260 1

18 124766-59050 CLAMP 12 2

19 224870-80160 PIN    8X16 1

20 230800-13000 CLAMP HOSE    12 1

21 260131-00202 BOLT 3

22 263671-00002 FLANGE NUT H M10 2

23 265570-50122 PAN HEAD SCREW M 5

23 260220-50122 MZZZZZ
PAN HEAD SCREW
W/WASHER

N 5

24 172126-16540 CLAMP 10X70 1

p
a
g
e
 2
3
/1
4
2



 VIO17 > VEHICLE > FUEL LINE

2
.9

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172186-13810 PIPE, FUEL 1

2 172186-13820 TUBE 1

4 933168-55770 BAND 146 2

5 172A64-14250 HOSE ASSY,FO 260 1

6 172A64-14260 PIPE,CORRUGATED L180 1

8 933168-55770 BAND 146 2

9 172456-14610 FUEL PIPE 1

10 172456-14620 PIPE,CORRUGATED 1410 1

12 933168-55770 BAND 146 2

13 172137-16560 CLAMP 1

14 172137-16560 CLAMP 2

15 129612-52100 FUEL PUMP 1

16 119833-55620 STRAINER ASSY, FUEL 1

17 104200-55330 SPRING, TAPER VALVE 1

18 119810-55340 LEVER 1

19 121254-55510 CUP, STRAINER 1

20 102103-55520 O-RING 1

21 110250-55610 RING, RETAINING 1

22 121250-55620 SPRING 1

23 119810-55650 ELEMENT 1

24 104200-55750 SCREW M4 1

25 243112-40100 O-RING 1

26 129335-55700 SEPARATOR, WATER 1

27 104200-55321 VALVE, TAPER 1

28 104200-55330 SPRING, TAPER VALVE 1

29 104200-55341 HANDLE, COCK 1

30 124064-55510 BOWL, FUEL STRAINER 1

31 102103-55520 O-RING 1

32 110250-55610 RING, RETAINING 1

33 121257-55720 SPRING, SCREEN 1

34 121257-55731 FLOAT 1

36 101720-55750 PLUG 6 2

37 104200-55750 SCREW M4 1

38 171081-55910 SCREEN 1

39 234180-60000 GASKET 6 2

40 243112-40100 O-RING 1

41 124766-59050 CLAMP 12 12

42 184015-59130 HOSE 1

44 184015-59140 TUBE 1

45 933168-55770 BAND 146 2

46 184015-59250 HOSE 850 1

48 184015-59260 PIPE,CORRUGATE L770 1

26

p
a
g
e
 2
4
/1
4
2



 VIO17 > VEHICLE > FUEL LINE

2
.9

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

49 933168-55770 BAND 146 2

50 184014-59650 HOSE 340 1

51 184014-59510 TUBE 1

53 933168-55770 BAND 146 2

54 261160-80652 BOLT H M 1

55 222170-80000 WASHER GROWER 8 1

56 222170-80000 WASHER GROWER 8 1

57 260140-60162 BOLT W/WASHER M 6X16 2

58 261160-80652 BOLT H M 1

p
a
g
e
 2
5
/1
4
2



VEHICLE > FUEL LINE > SEPARATOR, WATER

2
.9
.1

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

18 129335-55700 SEPARATOR, WATER 1

19 104200-55321 VALVE, TAPER 1

20 104200-55330 SPRING, TAPER VALVE 1

21 104200-55341 HANDLE, COCK 1

22 124064-55510 BOWL, FUEL STRAINER 1

23 102103-55520 O-RING 1

24 110250-55610 RING, RETAINING 1

25 121257-55720 SPRING, SCREEN 1

26 121257-55731 FLOAT 1

28 101720-55750 PLUG 6 2

29 104200-55750 SCREW M4 1

30 171081-55910 SCREEN 1

31 234180-60000 GASKET 6 2

32 243112-40100 O-RING 1

p
a
g
e
 2
6
/1
4
2



 VIO17 > VEHICLE > BATTERY

2
.1
0

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172458-16110 BATTERY 1

2 172725-16160 ROD 2

3 194940-64750 CLAMP,BATTERY 1

4 221570-60000 WASHER LL 6 2

5 267160-60002 NUT H M 6 4

p
a
g
e
 2
7
/1
4
2



 VIO17 > VEHICLE > ELECTRIC PART(ENGINE)

2
.1
1

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172A64-16101 CORD ASSY,BATTERY (+ 1

3 172458-16140 HARNESS C 1

3 172A64-16120 M/#01843 - HARNESS, F N 1

4 172A64-16501 HARNESS (A), WIRE 1

4-1 172A64-16502 M02841 - HARNESS ASSY, A N 1

4A 1A7130-51130 MZZZZZ - DIODE, 1.5A W1

5 172112-16650 CLAMP(B) 2

6 172460-16700 STAY A 1

7 221370-80000 WASHER 1

8 224172-00250 COTTER PIN 2.0X25 1

9 260131-00162 BOLT W/WASHER M10X16 1

10 260131-00162 BOLT W/WASHER M10X16 2

11 260131-00162 BOLT W/WASHER M10X16 2

12 267160-80002 NUT H M 8 1

13 933168-55770 BAND 146 3

14 933171-15801 WIRE, EARTH 1

15 172A64-16131 HARNESS, BAT. MINUS 1

16 260131-00202 BOLT 1

17 1A7347-51200 M02841 - METAL CLIP W2

18 221371-00000 M02841 - WASHER M10 W3

19 260140-80202 M02841 - BOLT W1

p
a
g
e
 2
8
/1
4
2



 VIO17 > VEHICLE > ELECTRIC PART(SEAT MOUNT)

2
.1
2

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172A64-16551 HARNESS (B), WIRE 1

1-1 172A64-16552 M01797 HARNESS ASSY, B S 1

CHANGE
REF.NO.1-1 WITH
REF.NO.32,33 &
FIG.36 REF.NO.23.

3 172183-16580 BODY,FUSER 1

4 172183-16590 COVER 1

6 172447-17140 HOUSING 1

7 172447-17150 FUSE 40A 1

8 294201-50000 FUSE 4

9 172183-16550 BRACKET,FUSE 1

10 172A64-17120 BRACKET ASSY,ELC 1

10 172A64-17121 M/# 01435 BRACKET ASSY,ELC N 1

11 172446-14250 RUBBER PLATE 1

13 119247-77100 RELAY, SAFETY 3

14 119653-77710 LIMITER,CURRENT 1

15 119650-77910 RELAY, GROW 2

18 129211-77920 TIMER 1

19 221370-60000 WASHER M6 2

20 260130-60122 BOLT W/WASHER M 6X12 4

21 260130-80162 BOLT W/WASHER M 8X16 3

22 260140-60122 BOLT W/WASHER M 6X12 3

23 260140-60162 BOLT W/WASHER M 6X16 1

24 260140-60252 BOLT W/WASHER M 6X25 2

25 261160-60162 BOLT H M6x16 2

26 194464-52190 SWITCH 1

27 194151-57100 HORN 1

28 260140-60162 BOLT W/WASHER M 6X16 2

29 267761-80002 NUT H M18 1

30 194464-52190 SWITCH 2

31 267761-80002 NUT H M18 2

32 124970-77920 M01797 TIMER, GLOW PLUG W1

CHANGE
REF.NO.1-1 WITH
REF.NO.32,33 &
FIG.36 REF.NO.23.

33 260140-60202 M01797 BOLT W/WASHER M 6X20 W1

CHANGE
REF.NO.1-1 WITH
REF.NO.32,33 &
FIG.36 REF.NO.23.

p
a
g
e
 2
9
/1
4
2



 VIO17 > VEHICLE > ELECTRIC PART(START SWITCH)

2
.1
3

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172187-17100 SWITCH,STARTER 1

2 172187-17070 HARNEES, KEY SWITCH 1

3 172187-17080 COVER 3

4 172187-17090 COVER 2

6 933110-00301 KEY ASSY 1

7 172A64-17250 SOCKET ASSY 1

p
a
g
e
 3
0
/1
4
2



 VIO17 > VEHICLE > WORK LAMP

2
.1
4

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172448-16550 HARNESS,BOOM LAMP 1

2 172A64-172101 BRACKET, WORKING LAMP 1

2 172A64-17210-Y M07001 BRACKET,WORK LAMP S 1

3 172156-17401 WORKING LAMP, ASSY 1

4 172156-17420 BULB 12V-27W 1

5 221170-80000 WASHER Z8 1

6 260130-80162 BOLT W/WASHER M 8X16 1

7 260140-80162 BOLT W/WASHER M 8X 16 4

8 267160-80002 NUT H M 8 1

9 933168-55770 BAND 146 1

p
a
g
e
 3
1
/1
4
2



 VIO17 > VEHICLE > SPROCKET & ROLLER

2
.1
5

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172A64-29100 SPROCKET 2

2 264501-00252
SOCKET CAP SCREW 10,9
M

16

3 772A64-37300-2 TRACK ROLLER,RUBBER 6

5 172448-37310 SHAFT, ROLLER 6

6 1E6140-73420 SEAL QLF255218, OIL 12

7 222520-00520 CIRCLIP   52 12

8 241010-62054 BALL BEARING 12

9 260131-20252 BOLT W/WASHER M12X25 12

10 933152-03700 WASHER, SIDE CLUTCH 12

11 172A64-37500 SLIDE PLATE ASSY 2

12 260131-00252 BOLT W/WASHER M10X25 4

p
a
g
e
 3
2
/1
4
2



 VIO17 > VEHICLE > IDLER & ADJUST

2
.1
6

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172A64-37200 FORK ASSY,IDLER 2

2 172A64-37210 IDLER, ASSY 2

3 172A64-37100 IDLER 2

4 172A64-37120 SHAFT,IDLER 2

5 172A64-37130 FORK L,IDLER 2

6 172A64-37140 FORK R,IDLER 2

7 1A1060-48300 SEAL QLN306213.2,OIL 4

10 222420-00250 SNAP RING   25 2

11 222420-00300 SNAP RING   30 2

12 222520-00620 CIRCLIP   62 4

13 241010-62064 BALL BEARING 4

14 172448-37712 SPRING, ADJUST 2

15 172448-37800 TUBE, ADJUSTER 2

16 172122-37844 VALVE ASSY, NIPPLE 2

21 243150-00140 O-RING 2

22 247610-20000 GREASE NIPPLE 2

23 172137-37850 RING, BACK UP 2

24 243150-00300 O-RING 2

25 260131-00352 BOLT W/WASHER M10X35 8

26 933126-38600 SEAL, DUST 2

27 933171-13691 PLUG PT1/8 2

p
a
g
e
 3
3
/1
4
2



 VIO17 > VEHICLE > CONTROL EQUIPMENT(LOCK
LEVER & STAND)(RIGHT)

2
.1
7

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 1D4070-23580 KNOB RED M10 1

1-1 172A77-46050 MZZZZZ GRIP,RED S 1

2 172165-45970 SPRING 1

3 172A64-46450 LOCK LEVER ASSY,R(49 1
REF.NO.3 =  M10
SCREW

3-1 172A64-46451 MZZZZZ LOCK LEVER ASSY,R(49 F 1

REF.NO.3-1 NO
SCREW. TO BE
CHANGED WITH
REF.NO.17-1.

4 172A64-46470 SHAFT ASSY,R LEVER 1

5 223510-50032 SPRING PIN 5x32 1

6 243110-00210 O-RING 3

p
a
g
e
 3
4
/1
4
2



 VIO17 > VEHICLE > CONTROL EQUIPMENT(LOCK
LEVER & STAND)(LEFT)

2
.1
8

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172A64-46100 LEVER STAND,L   (73) 1 W = 41MM.

1-1 172A64-46101 M03318 LEVER STAND ASSY,L S 1 W = 45MM.

2 172141-41370 BUSH 4

3 172124-46200 O-RING 27X5.7 4

4 172A64-46210 BASE ASSY,LEVER L(73 1

5 172A47-46230 PLATE ASSY,BASE L 1

6 172A47-46310 ROD ASSY,SPRING 1

7 172162-46690 SPRING 1

7 172A69-46270 M02357 SPRING 2.3X15X60 N 1

8 172455-46890 SPRING,GAS 1

9 172165-47550 BUSH 1

10 221370-80000 WASHER 2

11 222720-00070 SNAP RING E 7 1

12 224172-00200 COTTER PIN 2.0X20 2

13 247610-20000 GREASE NIPPLE 1

14 247610-50000 GREASE NIPPLE 1

15 260131-00202 BOLT 3

16 260141-00252 BOLT 2

17 1D4070-23580 KNOB RED M10 1

17-1 172A77-46050 MZZZZZ GRIP,RED S 1

18 172A47-46343 LOCK LEVER,L(GRAY:49 1
REF.NO.18 M10
SCREW.

18-1 172A47-46344 MZZZZZ LOCK LEVER,L(GRAY:49 F 1

REF.NO.18-1 NO
SCREW. TO BE
CHANGED WITH
REF.NO.17-1

19 223510-35040 SPRING PIN 3.5x40 1

20 223510-60040 SPRING PIN 6x40 1

p
a
g
e
 3
5
/1
4
2



 VIO17 > VEHICLE > CONTROL EQUIPMENT(TRAVEL
LEVER)

2
.1
9

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172A47-44200 PEDAL (R), TRACK 1

2 172A47-44230 PEDAL (L), TRACK 1

3 261060-80302 FLANGE BOLT H M 8X30 4

4 172141-41340 BOOTS 2

5 172A64-45100 LEVER L,TRACK   (49) 1

5-1 172A64-45101 MZZZZZ LEVER L ASSY,TRACK S 1

6 172141-41370 BUSH 2

8 172A64-45130 LEVER (R), TRACK 1

8-1 172A64-45131 MZZZZZ LEVER R ASSY,TRACK S 1

9 172141-41370 BUSH 2

11 172A64-45200 SHAFT ASSY 1

12 172458-45510-1 BRACKET,BOOT(GRAY:49 1

13 172164-45951 GRIP (L) 1

14 172164-45961 GRIP (R) 1

15 172124-46200 O-RING 27X5.7 3

16 172124-46340 ROD (A), SPOOL 2

17 172122-46590 ROD END  8 2

18 1C6281-52310 PIN 6,COME-OFF SNAP 2

19 221170-80000 WASHER Z8 2

20 221370-80000 WASHER 2

21 247610-20000 GREASE NIPPLE 2

22 260130-80162 BOLT W/WASHER M 8X16 1

23 260130-80162 BOLT W/WASHER M 8X16 2

24 260510-80002 NUT W/WASHER H M 4

25 261160-80404 BOLT H M 4

26 267560-80002 NUT H M 4

27 267561-00002 NUT H M 2

28 933110-54100 PIN 4.75X14 2

p
a
g
e
 3
6
/1
4
2



 VIO17 > VEHICLE > CONTROL EQUIPMENT(BLADE
LEVER)

2
.2
0

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172A64-45690 CABLE, BLADE 1

2 172A64-45700 BLADE LEVER ASSY(49) 1

3 172141-41360 BUSH 2

5 172164-45970 GRIP, BLADE 1

6 1C6281-52310 PIN 6,COME-OFF SNAP 2

7 221370-50000 WASHER M5 1

8 261160-80254 BOLT H M 2

9 267560-80002 NUT H M 2

10 933110-54100 PIN 4.75X14 2

p
a
g
e
 3
7
/1
4
2



 VIO17 > VEHICLE > CONTROL EQUIPMENT(VARIABLE
LEG LEVER)

2
.2
1

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 194150-01190 KNOB, THROTTLE LEVER 1

2 172A64-45800 LEVER ASSY, W-N 1

3 172A64-45840 PLATE, LINK 1

4 172A64-45850 LINK ARM ASSY,W-N 1

5 1C6281-52310 PIN 6,COME-OFF SNAP 1

6 221370-80000 WASHER 1

7 223721-00000 SNAP PIN 10 1

8 223721-40000 SNAP PIN 14 1

9 26347-080002 NUT 1

10 933110-54100 PIN 4.75X14 1

p
a
g
e
 3
8
/1
4
2



 VIO17 > VEHICLE > CONTROL EQUIPMENT(SWING
PEDAL)

2
.2
2

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172A64-45280 CABLE,SWING 1

2 172458-45521-1 PEDAL,SWING(GRAY:49) 1

3 172187-45530 SHAFT 1

4 172458-45540-1 COVER,PEDAL(GRAY:49) 1

5 172A64-45650 LINK, ASSY 1

6 172141-41360 BUSH 2

8 172187-45651 SHAFT 1

9 172187-45760 COVER PAD 1

10 172157-45990 BOOTS, PEDAL 1

11 172165-46340 BOLT 2

12 1C6281-52310 PIN 6,COME-OFF SNAP 1

13 221370-80000 WASHER 1

14 221371-00000 WASHER M10 1

15 224172-50200 COTTER PIN 2.5X20 1

16 243110-00210 O-RING 2

17 247610-40000 GREASE NIPPLE 1

18 260510-80002 NUT W/WASHER H M 1

19 260510-80002 NUT W/WASHER H M 1

20 261160-80254 BOLT H M 2

21 267160-80002 NUT H M 8 2

22 933110-54100 PIN 4.75X14 1

23 172614-16520 M/#XXXXX - BAND 100 W1

p
a
g
e
 3
9
/1
4
2



 VIO17 > VEHICLE > CONTROL EQUIPMENT(LOW-HIGH
PEDAL)

2
.2
3

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 1A1040-43900 SPRING WASHER 1

2 172A64-45900 PEDAL ASSY (GRAY:49) 1

3 172141-41360 BUSH 2

5 172458-45950 PAD,PEDAL 1

6 172162-46690 SPRING 1

7 243110-00210 O-RING 2

8 260130-80162 BOLT W/WASHER M 8X16 1

p
a
g
e
 4
0
/1
4
2



 VIO17 > VEHICLE > CONTROL EQUIPMENT(P.T.O.
PEDAL)

2
.2
4

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172458-03240 LABEL PEDAL LOCK 1

2 172068-28490 SPRING  8 2

3 172A64-45290 CABLE, PTO 1

4 172448-453801 BRACKET PTO 1

5 172458-45521-1 PEDAL,SWING(GRAY:49) 1

6 172187-45530 SHAFT 1

7 172458-45540-1 COVER,PEDAL(GRAY:49) 1

8 172A64-45650 LINK, ASSY 1

9 172141-41360 BUSH 2

11 172187-45651 SHAFT 1

12 172187-45760 COVER PAD 1

13 172448-45800-3 PLATE,LOCK(PTO  (10) 1

14 172157-45990 BOOTS, PEDAL 1

15 172165-46340 BOLT 2

16 1C6281-52310 PIN 6,COME-OFF SNAP 1

17 221370-80000 WASHER 1

18 221370-80000 WASHER 3

19 221371-00000 WASHER M10 1

20 224172-50200 COTTER PIN 2.5X20 1

21 243110-00210 O-RING 2

22 247610-40000 GREASE NIPPLE 1

23 260131-00202 BOLT 2

24 260510-80002 NUT W/WASHER H M 1

25 260510-80002 NUT W/WASHER H M 1

26 261160-80254 BOLT H M 2

27 261160-80604 BOLT H M 1

28 263660-80002 FLANGE NUT H M8 1

29 267160-80002 NUT H M 8 2

30 267570-80002 NUT H M 2

31 933110-54100 PIN 4.75X14 1

p
a
g
e
 4
1
/1
4
2



 VIO17 > VEHICLE > ARM REST

2
.2
5

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172A59-46510 PLATE, GUIDE (L) 1

2 172A59-46520 PLATE, GUIDE (R) 1

3 172519-63240 BOLT  8X 16 4

4 172441-44320 ARM REST (CUSHION) 2

5 172441-44350 SCREW M8X12 4

p
a
g
e
 4
2
/1
4
2



 VIO17 > VEHICLE > CONTROL VALVE PLATE

2
.2
6

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172730-05250 WASHER 13.2X30X3.2 2

2 172A64-45420 VALVE STAND ASSY(49) 1

2 172A64-45421 M/#00977 - VALVE STAND ASSY(49) N 1

3 172A64-45580 COLLAR, 17.3X2.3X4 2

4 260131-20252 BOLT W/WASHER M12X25 6

p
a
g
e
 4
3
/1
4
2



 VIO17 > VEHICLE > TRACK FRAME

2
.2
7

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172A64-50200 FRAME,L-CENTER (49) 1 D = 340MM

1 172A64-50201 M/#XXXXX - FRAME ASSY,L-CENTER S 1 D = 330MM

2 172A64-50400 FRAME,CRAWLER L(49) 1

3 172A64-50410 FRAME, CRAWLER (R) 1

4 172A64-50700 BOLT ASSY, STOPPER 4

4 172A64-50701 M/#01272 - BOLT ASSY, STOPPER R 4

5 222121-60000 SPRING WAHER 16 4

6 267161-60002 NUT H M16 8

p
a
g
e
 4
4
/1
4
2



 VIO17 > VEHICLE > TURNING FRAME & TURNING
BEARING

2
.2
8

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172A64-53300 WEIGHT     (GRAY:49) 1

2 172A64-54100 FRAME,TURNING   (49) 1

4 172448-54120 SEAL 50X60X4, DUST 2

5 172171-54750 BUSH 50X65 2

6 172A64-54230 SUPPORT, STAND 185 4

7 172176-68210 CLIP, TREE 2

8 221571-40000 WASHER LL14 3

9 222121-60000 SPRING WAHER 16 3

10 247610-50000 GREASE NIPPLE 1

11 261161-60602 BOLT H M 3

12 194940-24350 PIN 10X28, STRAIGHT 3

13 172447-57600 BEARING, REVOLVE 1

15 172149-57610 SEAL SET 1

16 172149-57620 SEAL, UPPER 1

17 172149-17630 TUBE, CORRUGAT 1

18 260761-20252 BOLT H 10,9 M 3

19 260761-20402 BOLT H 10,9 M 14

20 260761-20452 BOLT H 10,9 M 18

21 172444-54920 SEAL,WEIGHT C 2

p
a
g
e
 4
5
/1
4
2



 VIO17 > VEHICLE > COVER(LOWER)

2
.2
9

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172458-504802 COVER,FRAME(GRAY:49) 2

2 172A64-61500 COVER,MOTOR(GRAY:49) 1

3 172A64-61510 COVER R,MOTOR   (49) 1

4 172A64-61520 COVER ASSY,SJ   (49) 1

5 260131-00202 BOLT 4

6 260141-00202 BOLT 6

7 261061-00122 BOLT M10X 12 PLATED 4

p
a
g
e
 4
6
/1
4
2



 VIO17 > VEHICLE > COVER(TURNING FRAME UNDER)

2
.3
0

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172A64-61310 COVER ASSY,C/V  (49) 1

2 172A64-61340 UNDER COVER,EX  (49) 1

3 172A64-61350 COVER,PUMP (GRAY:49) 1

4 172A64-61360 COLLAR 1

5 221571-00000 WASHER 1

6 261061-00162 FLANGE BOLT H M10X16 2

7 261061-00162 FLANGE BOLT H M10X16 3

8 261061-00162 FLANGE BOLT H M10X16 3

9 261061-00202 FLANGE BOLT H M10X20 1

p
a
g
e
 4
7
/1
4
2



 VIO17 > VEHICLE > COVER(HOSE)

2
.3
1

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172A64-615501 COVER  ASSY,HOSE 1

1 172A64-61550-Y M07001 COVER ASSY, HOSE S 1

3 172156-78510 SUPPORT, HOSE (A 2

4 172156-78520 SUPPORT, HOSE (B) 1

5 172446-78750-2 CLAMP,HOSE(YELLOW:2J 1

5 172446-78750-Y M07001 CLAMP,HOSE S 1

6 172446-78760 RUBBER PLATE (A) 2

7 172446-78770 RUBBER PLATE (B) 1

8 221170-80000 WASHER Z8 4

9 221570-80000 WASHER LL 8 4

10 222170-80000 WASHER GROWER 8 4

11 222170-80000 WASHER GROWER 8 1

12 261160-80162 BOLT H M 4

13 261160-80162 BOLT H M 1

p
a
g
e
 4
8
/1
4
2



 VIO17 > VEHICLE > COVER(SEAT MOUNT)

2
.3
2

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172187-61421 HANDLE,LOCK 1

2 172A64-61610 COVER  ASSY,BATTERY 1

3 172A64-61630 PLATE ASSY,COVER(73) 1

4 172A64-61660 COVER ASSY,FO 1

6 172478-65220 RUBBER,20 1

7 172176-67790 PLUG 1

8 172A64-61700 COVER,RES CAP 1

9 172A64-61710 COVER,RADIATOR CAP 1

10 172A64-61820 LOCK PLATE,FO 1

11 172A64-61850 PLATE ASSY,COVER(73) 1

12 260140-80162 BOLT W/WASHER M 8X 16 2

13 260140-80162 BOLT W/WASHER M 8X 16 2

14 172164-66170 KEY ASSY, CYLINDER 1

19 260140-80162 BOLT W/WASHER M 8X 16 2

20 260140-80162 BOLT W/WASHER M 8X 16 4

21 260140-80162 BOLT W/WASHER M 8X 16 2

22 260140-80202 BOLT 4

23 263471-00002 U-NUT M 1

p
a
g
e
 4
9
/1
4
2



 VIO17 > VEHICLE > COVER(SIDE)

2
.3
3

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172A64-614001 COVER (L) ASSY 1

1 172A64-61400-Y M07001 COVER L ASSY S 1

3 172A64-61450 EV A,COVER L 1

4 172A64-61460 EV B,COVER L 1

5 221571-00000 WASHER 2

6 260131-00202 BOLT 2

7 260141-00202 BOLT 2

8 172A64-61260 COVER (R) ASSY 1

8 172A64-61260-Y M07001 COVER ASSY S 1

10 172A64-61470 EV A,COVER R 1

11 172445-62010 RUBBER 45, EDGE 1

12 221571-00000 WASHER 2

13 260131-00202 BOLT 2

14 260141-00202 BOLT 2

p
a
g
e
 5
0
/1
4
2



 VIO17 > VEHICLE > STEP

2
.3
4

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172A64-62100 STEP ASSY 1

3 172A64-62120 SEAL,STEP 1

4 172A64-62130 EV,STEP 1

5 172448-62400 BOLT 8X35 4

6 172A64-62270 FLOORMAT 1

p
a
g
e
 5
1
/1
4
2



 VIO17 > VEHICLE > INSTRUMENT PANEL

2
.3
5

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172187-17280 SWITCH,LIGHT 1

2 172472-17501 M01797 PANEL, INSTRUMENT Z 1 ANALOGIC TYPE

5 172187-17320 PACKING 1

7 172187-17341 GAUGE ASSY 1

8 172187-17350 METER ASSY, HOUR 1

9 172187-17360 PRINT CIRCUIT 1

10 172187-17371 CIRCUIT, ASSY 1

11 172187-17380 BULB 4

15 172187-17470 PLATE 1

16 172187-17480 BULB 2

17 172187-17560 PLUG 2

18 172187-17570 GASKET 2

19 172A47-63110 IN-PANEL (G) 1

20 172A47-63121 IN-PANEL (R) 1

21 172519-63240 BOLT  8X 16 6

22 228575-00121 SCREW 5X12 4

23 172A77-17250 M01797 PANEL W1 LCD TYPE 53p
a
g
e
 5
2
/1
4
2



VEHICLE > INSTRUMENT PANEL > PANEL

2
.3
5
.1

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

8 172472-17351 INDICATOR PANEL 1

11 172187-17280 SWITCH,LIGHT 1

12 172187-17290 SWITCH, HEATER 1

13 172472-17300 SWITCH ASSY,WASHER 1

15 172187-17320 PACKING 1

17 172187-17341 GAUGE ASSY 1

19 172187-17360 PRINT CIRCUIT 1

20 172187-17371 CIRCUIT, ASSY 1

21 172187-17380 BULB 4

25 172187-17470 PLATE 1

26 172187-17480 BULB 2

p
a
g
e
 5
3
/1
4
2



 VIO17 > VEHICLE > SEAT PLATE

2
.3
6

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172444-17660 CLIP 2

2 172A64-64100 PLATE ASSY (GRAY:73) 1

4 172A64-64120 EV,SEAT BASE 1

5 172A64-64170 ST0PPER,RAIL 1

6 260141-00202 BOLT 3

7 260141-00252 BOLT 1

p
a
g
e
 5
4
/1
4
2



 VIO17 > VEHICLE > SEAT MOUNT

2
.3
7

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172A64-64200 MOUNT ASSY,SEAT (73) 1
REF.NO.1
H=260MM

1-1 172A64-64201 M03318 MOUNT ASSY,SEAT S 1
REF.NO.1-1
H=263MM.

2 172122-17190 CLIP 2

3 172141-41360 BUSH 2

5 172A64-64910 SEAL,600 1

6 172A64-64920 SEAL,480 1

7 172A64-64930 SEAL,240 1

8 172A64-64940 SEAL,560 1

9 172A64-64950 SEAL,1500 1

10 172A64-64960 EV,SEAT MOUNT 1

11 172A64-64710 PIPE,HAND HOLD 1

12 172A64-64730 PIPE,HAND HOLD 1

13 172448-65680 ROLLER CATCH,F 1

14 260131-20302 BOLT W/WASHER M12X30 4

15 260141-00202 BOLT 5

16 265570-40082 PAN HEAD SCREW M 2p
a
g
e
 5
5
/1
4
2



 VIO17 > VEHICLE > BONNET

2
.3
8

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172187-61421 HANDLE,LOCK 1

2 1A1380-62160 WASHER 1

3 172444-64730 ROD STOPPER 1

4 172A64-651001 - HOOD, ASSY (YELLOW:2J) 1
REF. No.4 = NO
HOLES FOR
EMBLEM

4-1 172A64-65600-Y M07001 BONNET ASSY Y S 1
REF. No.4-1 =
HOLES FOR
EMBLEM

6 172A64-65160 SEAL,1170 1

7 172A64-65170 EV BONNET 1

8 172649-65770 SEAL C, RUBBER 1

9 172A64-65180 PLATE,LOCK 1

10 172A64-65200 MOUNT ASSY,BONNET(73 1

11 172A64-65250 ROCK ASSY 1

12 172164-66170 KEY ASSY, CYLINDER 1

17 221370-80000 WASHER 1

18 224172-00200 COTTER PIN 2.0X20 2

19 260141-00202 BOLT 4

20 260141-00202 BOLT 2

21 263471-00002 U-NUT M 1

22 172A64-03050 30/01/2011 EMBLEM ASSY Y 1

p
a
g
e
 5
6
/1
4
2



 VIO17 > VEHICLE > HYD.OIL PUMP & JOINT

2
.3
9

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172A64-71100 MOUNT ASSY,PUMP 1

2 172A64-71210 GUIDE ASSY,HOSE 1

2-1 172A64-71211 M02841 GUIDE ASSY,HOSE S 1

3 223120-80200 PARALLEL PIN 8x20 2

4 260131-00252 BOLT W/WASHER M10X25 8

5 172448-71200 COUPLING 1

6 264501-00352
SOCKET CAP SCREW 10,9
M

3

7 172A64-73100 PUMP ASSY, PISTON 1

8 178076-12400 PLUG, G1/4 2

9 1E1271-27620 ROTOR SET 13 1

12 168PA0-29010 POWER PISTON SET 1

16 168PA0-29020 COUPLING SET 1

19 1A6750-29850 PLUG 1

20 158802-85040 PIN,PARALLEL(4X14 1

21 168PA0-86010 PORT BLOCK 1

22 168PA0-86020 HOUSING 1

23 168PA0-86030 PACKING 1

24 168PA0-86050 KEY 1

25 168PA0-86060 SHAFT 1

26 168PA0-86140 PLUNGER BLOCK CMP 1

35 168PA0-86210 VALVE PLATE 1

36 168PA0-86290 CRADLE HOLDER CMP 1

42 168PA0-86330 THRUST PLATE 1

43 168PA0-86340 CRADLE (MD-9CA) 1

44 158842-86360 RETAINER 1

45 158842-86610 RETAINER 1

46 158842-86620 RETAINER 1

47 168PA0-86650 SPRING(CRADLE) 1

48 168PA0-86720 BUSHING(17X8) 1

49 168PA0-86730 CONTROL BLOCK 1

50 168PA0-86740 RELIEF VALVE 1

51 168PA0-86750 PLUG (RELIEF VALVE) 1

52 168PA0-86760 SPRING(RELIEF VALVE) 1

53 168PA0-86830 COLLAR (GEAR PUMP) 1

54 168PA0-87010 PUMP COMP.,GEAR 1

55 168PA0-87020 SOLENOID VALVE ASSY 1

56 222520-00420 SNAP RING   42 1

57 222920-00250 CIRCLIP 25 2

58 223120-60120 PARALLEL PIN 6x12 3

59 223120-80160 PARALLEL PIN 8X 16 2

60 241010-60054 BALL BEARING 1

p
a
g
e
 5
7
/1
4
2



 VIO17 > VEHICLE > HYD.OIL PUMP & JOINT

2
.3
9

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

61 241622-02620 NEEDLE BEARING 1

62 243110-00110 O-RING 2

62 243150-00110 M/#00977 O-RING 1B P-11.0 N 2

63 243110-00140 O-RING 2

63 243150-00140 M/#00977 O-RING N 2

64 243110-00220 O-RING 1

64 243150-00220 M/#00977 O-RING N 1

65 243410-00140 O-RING 4

65 194327-45640 M/#00977 O-RING 1A S-14.0 N 4

66 243410-00630 O-RING 1

67 243410-00670 O-RING 1

68 244212-54208 SEAL TC25 42 08, OIL 1

69 261060-80202 FLANGE BOLT H M 8X20 2

70 264500-80252
SOCKET CAP SCREW 10,9
M

4

71 264500-80352
SOCKET CAP SCREW 10,9
M

3

72 264501-00452 BOLT M10X 45 4

73 267161-00002 NUT H M10 1

74 26979-100452 SCREW, 10 X 45 1

75 260131-20352 BOLT W/WASHER M12X35 2

p
a
g
e
 5
8
/1
4
2



 VIO17 > VEHICLE > BOOM CYLINDER

2
.4
0

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172010-01640 COLLAR 2

2 172137-46042 SPRING WASHER 8 2

3 172A23-72043 SHAFT,14X54 1

4 172A23-72052 GROMMET 1

5 172A64-720501 COVER, BOOM CYLINDER 2

5 172A64-72051-1 M/# 0176 COVER,CYLINDER  (2J) N 2

5 172A64-72051-Y M07001 COVER,CYLINDER S 2

6 172A46-72070 SPACER 1

7 172A23-72081 GUIDE 2

8 172A64-721001 BOOM CYLINDER ASS 1

8 172A64-72100-Y M07001 CYLINDER,BOOM CMP S 1

9 172A64-72030 SEAL SET,HEAD 60 35 1

16 172A64-72110-1 TUBE ASSY,BOOM (2J) 1

16 172A64-72110-Y M07001 TUBE ASSY, BOOM S 1

18 172A64-72190 BUSH,35-45-30 1

19 172448-81610 SEAL 35X45X4 2

20 172A64-72150 ROD, BOOM CYLINDER 1

22 172A64-72190 BUSH,35-45-30 1

23 172448-81610 SEAL 35X45X4 2

24 172A64-722001 ARM CYLINDER ASSY 1

24 172A64-72200-Y M07001 TUBE ASSY, BOOM S 1

25 172638-72200 SEAL KIT 1

28 172A64-72230 U-NUT M24X1.5 1

29 172149-72241 HEAD 6035 COMPL. 1

31 245500-35300 BUSH 35X30 1

32 172448-72270 ABSORBER, SHOCK 1

33 172449-72350 COLLAR 1

34 172A20-72430 PISTON 55(24-28) 1

35 172141-76180 FITTING 2

36 243150-00110 O-RING 1B P-11.0 2

37 221371-00000 WASHER M10 1

38 247610-20000 GREASE NIPPLE 1

39 247610-40000 GREASE NIPPLE 1

40 260131-00202 BOLT 1

41 933125-59600 WASHER 60 B, LOCK 1

42 172A64-722501 GUIDE ASSY, 545 (2J 1

42 172A64-72251 M/# 0176 GUIDE ASSY,545  (2J) N 1

42 172A64-72251-Y M07001 GUIDE ASSY,545 S 1

43 172A23-729511 PLATE,SLIDE 585 (2J) 1

43 172A23-72951-Y M07001 PLATE,SLIDE 585 S 1

44 172A64-82620 PIN 35X110 1

45 172A64-82760 PIN 35X127 1

p
a
g
e
 5
9
/1
4
2



 VIO17 > VEHICLE > BOOM CYLINDER

2
.4
0

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

46 172141-84601 SHIM 35 2

50 221571-00000 WASHER 2

51 222171-00000 M/# 01109 SPRING WASHER 10 Z 1

52 260131-00162 BOLT W/WASHER M10X16 4

53 260131-00252 BOLT W/WASHER M10X25 2

54 260761-00202 BOLT H 10,9 M 2

55 261161-00202 BOLT H M 1

55 260131-00202 M/# 01109 BOLT N 1

56 264500-60162
SOCKET CAP SCREW 10,9
M

1

56 172A47-72840 M/# 01435 BOLT N 1

57 933147-03400 WASHER, BRAKE ARM 1

58 933168-14170 SPRING 16 2

p
a
g
e
 6
0
/1
4
2



 VIO17 > VEHICLE > ARM CYLINDER

2
.4
1

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172137-46042 SPRING WASHER 8 4

2 172A23-72043 SHAFT,14X54 1

3 172A23-72052 GROMMET 1

4 172A46-72070 SPACER 1

5 172A23-72081 GUIDE 2

6 172A64-723001 ARM CYLINDER ASSY 1

6 172A64-72300-Y M07001 CYLINDER ASSY,ARM S 1

7 172449-72020 SEAL SET HEAD 1

12 172141-72250 U-NUT M27 1

13 172A64-72310-1 TUBE ASSY,ARM (2J) 1

13 172A64-72310-Y M07001 TUBE ASSY, ARM S 1

15 172149-72440 BUSH A 30X30 1

16 172448-81600 SEAL, DUST 2

17 172449-72321 GASKET RGU55 1

20 172A64-72350 ROD, ARM CYLINDER 1

22 172149-72440 BUSH A 30X30 1

23 172448-81600 SEAL, DUST 2

24 172A64-72390 PISTON,55X27X28 1

25 172449-72410 HEAD ASSY, CYLINDER 1

27 245500-35300 BUSH 35X30 1

28 172173-72550 ROCK WASHER 55 1

29 172141-76180 FITTING 2

30 243150-00110 O-RING 1B P-11.0 2

31 247610-40000 GREASE NIPPLE 1

32 247610-50000 GREASE NIPPLE 1

33 172A64-729001 GUID ASSY,500 (2J) 1

33 172A64-72901-1 MZZZZZ GUIDE ASSY,500 R 1

33 172A64-72901-Y M07001 GUIDE ASSY,500 S 1

34 172A64-729801 PLATE,SLIDE 520 (2J) 1

34 172A64-72980-Y M07001 PLATE,SLIDE 520 S 1

35 260761-00202 BOLT H 10,9 M 4

36 264500-60162
SOCKET CAP SCREW 10,9
M

1

36 172A47-72840 M/# 01435 BOLT N 1

p
a
g
e
 6
1
/1
4
2



 VIO17 > VEHICLE > BUCKET CYLINDER

2
.4
2

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172137-46042 SPRING WASHER 8 2

2 172A23-72043 SHAFT,14X54 1

3 172A23-72052 GROMMET 1

4 172A46-72070 SPACER 1

5 172A23-72081 GUIDE 2

6 172A64-724001 BUCKET CYLINDER ASSY 1

6 172A64-72400-Y M07001 CYLINDER ,BUCKET S 1

7 172A64-72040 SEAL SET,HEAD55 30 1

12 172449-72321 GASKET RGU55 1

15 172A64-72410-1 TUBE ASSY,BUCKET(2J) 1

15 172A64-72410-Y M07001 TUBE ASSY, BUCKET S 1

17 172149-72440 BUSH A 30X30 1

18 172448-81600 SEAL, DUST 2

19 172A64-72440 PISTON,55X22X28 1

20 172A64-72450 ROD, BUCKET CYLINDER 1

22 172149-72680 BUSH (B) 30X30 1

23 172448-81600 SEAL, DUST 2

24 172A64-72490 U-NUT M22X1.5 1

25 172173-72550 ROCK WASHER 55 1

26 172449-72560 HEAD ASSY, CYLINDER 1

28 245500-30300 BUSH 30X30 1

29 172141-76180 FITTING 1

30 243150-00110 O-RING 1B P-11.0 1

31 233910-20000 FITTING  AA04C04Y 1

32 247610-50000 GREASE NIPPLE 1

33 172A64-729501 GUID ASSY,445 (2J) 1

33 172A64-72951-1 MZZZZZ GUIDE ASSY,445 R 1

33 172A64-72951-Y M07001 GUIDE ASSY,445 S 1

34 172A64-729801 PLATE,SLIDE 520 (2J) 1

34 172A64-72980-Y M07001 PLATE,SLIDE 520 S 1

35 222171-00000 M/# 01109 SPRING WASHER 10 Z 1

36 260761-00202 BOLT H 10,9 M 2

37 261161-00202 BOLT H M 1

37 260131-00202 M/# 01109 BOLT N 1

38 264500-60162
SOCKET CAP SCREW 10,9
M

1

38 172A47-72840 M/# 01435 BOLT N 1

39 933147-03400 WASHER, BRAKE ARM 1

40 933168-14170 SPRING 16 2

p
a
g
e
 6
2
/1
4
2



 VIO17 > VEHICLE > SWING CYLINDER

2
.4
3

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172A64-72500 SWING CYLINDER, ASSY 1

2 172449-72040 SEAL SET,HEAD (65-35) 1

7 172141-72250 U-NUT M27 1

8 172A64-72510 TUBE ASSY,SWING (49) 1

10 172448-72650 SEAL 40X50X4 2

11 172458-72740 BUSH 1

12 172A64-72540 PISTON,65X27X31 1

13 172A64-72550 ROD ASSY,SWING 1

14 172168-72410 BUSH 40X50X40 1

16 172448-72650 SEAL 40X50X4 2

17 172142-72560 WASHER 65, LOCK 1

18 172449-72810 ROD END, CMP 1

20 245500-35300 BUSH 35X30 1

21 172449-72960 GASKET RGU65 1

24 233910-20000 FITTING  AA04C04Y 2

25 247610-50000 GREASE NIPPLE 1

26 172165-82580 SHIM 40X75X0.5 2

27 172165-82590 SHIM 40X75X1.2 2

28 172165-82600 SHIM 40X75X1.6 2

29 172A64-82650 PIN 40X96 1

30 172A64-82670 PIN ,40X120 1

31 172146-82910 SPACER 1

32 172117-83970-7 PLATE(C),LOCK(GRAY49 1

33 260131-00202 BOLT 2

34 260131-20252 BOLT W/WASHER M12X25 1

p
a
g
e
 6
3
/1
4
2



 VIO17 > VEHICLE > BLADE CYLINDER

2
.4
4

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172A64-72601 BLADE CYLINDER, ASSY 1

2 172A64-72020 SEAL SET, HEAD 60 30 1

7 172638-72201 M/#01404 - SEAL KIT 1

7 172638-72200 SEAL KIT 1

10 172A64-72490 U-NUT M22X1.5 1

11 172A64-72610 TUBE ASSY,BLADE (49) 1

12 172149-72440 BUSH A 30X30 1

14 172448-81600 SEAL, DUST 2

15 172A64-72640 PISTON,60X22X28 1

16 172A64-72651 ROD ASSY,BLADE 1

17 172149-72440 BUSH A 30X30 1

19 172448-81600 SEAL, DUST 2

20 172447-72860 HEAD 60 30 1

22 245500-30300 BUSH 30X30 1

23 233910-20000 FITTING  AA04C04Y 2

24 933125-59600 WASHER 60 B, LOCK 1

25 172A64-72690 PROTECTOR  (GRAY:49) 1

26 260141-00252 BOLT 2

p
a
g
e
 6
4
/1
4
2



 VIO17 > VEHICLE > VARIABLE LEG WIDEN / SHORTEN
CYLINDER

2
.4
5

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172A64-50720 PIN,30X95 1

2 172A64-50730 PIN 30X65 1

3 172A64-50770 PLATE,LOCK (GRAY:49) 2

4 172A64-72700
EXTENSION CYLINDER
ASSY

1

5 172A64-72040 SEAL SET,HEAD55 30 1

10 172449-72321 GASKET RGU55 1

13 172A64-72490 U-NUT M22X1.5 1

14 172173-72550 ROCK WASHER 55 1

15 172A64-72710 TUBE ASSY,VARIABLE 1

16 172A64-72750 ROD,ASSY,VARIABLE 1

17 172A64-72810 HEAD ASSY, 55 30 1

19 245500-30300 BUSH 30X30 1

20 172A64-72860 PISTON,55 1

21 233910-20000 FITTING  AA04C04Y 2

22 260131-00252 BOLT W/WASHER M10X25 4

p
a
g
e
 6
5
/1
4
2



 VIO17 > VEHICLE > TRAVEL MOTOR

2
.4
6

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172A64-73300 MOTOR ASSY, TRAVELING 2

2 172A64-73350 GEROLLER ASSY 2

3 172A64-73360 SPINDLE WHEEL ASSY 2

4 172A64-73440 PLUG 2

5 172168-73370 BOLT 8

6 172A64-73380 PLATE,VALVE 2

7 172A64-73390 COVER,ROLLER 2

8 172A64-73400 BOLT,10X80 14

9 172A64-73410 BOLT,8X73 14

10 172A64-73420 COVER,END ASSY 2

11 172A64-73430 VALVE ASSY 2

12 172A64-73450 DRIVE 2

13 172A64-73460 SPACER 4

14 264501-00252
SOCKET CAP SCREW 10,9
M

16

15 172A64-73510 SEAL KIT,TRAVEL M 2

16 172A64-73520 SEAL KIT,END COVER 2

p
a
g
e
 6
6
/1
4
2



 VIO17 > VEHICLE > TURNIG MOTOR

2
.4
7

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172A64-73310 MOTOR ASSY, TURNING 1

2 172137-70490 PLUG 2

3 172137-70570 PIN 2

4 172137-70580 SPRING 2

5 172137-70590 PLATE 1

6 172137-70600 VALVE 1

7 172148-73350 PLATE, VALVE 1

8 172173-73520 COLLAR 1

9 172A64-73600 BOLT,8X20 8

10 172A64-73610 DRIVE 1

11 172A64-73620 BOLT 4

12 172A64-73630 ROLLER 1

13 172A64-73640 HOUSING, VALVE ASSY 1

14 172168-73590 PLUG 2

15 238710-10000 PLUG PT 1/8 3

16 172173-73690 SNAP RING 1

17 172173-73700 SNAP RING 1

18 172456-77150 HOUSING, BEARING 1

19 172456-77160 FLANGE, MOUTING 1

20 172456-77170 GEAR 1

21 172456-77180 PISTON ,HYDRAULIC 1

22 172456-77190 RING 1

23 172456-77200 CIRCLIP 1

24 172456-77210 PLATE,FRICTION 6

25 172456-77220 PLATE 7

26 172456-77230 SPRING 8

27 172456-77240 FRONT BEARING 1

28 172456-77250 NEEDLE BEARING 1

29 172141-77260 VALVE DRIVE 1

30 172A64-73660 KIT,SEAL SWING MOTOR 1

45 260131-20402 BOLT W/WASHER M12X40 4

p
a
g
e
 6
7
/1
4
2



 VIO17 > VEHICLE > ACCUMULATOR

2
.4
8

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172478-73600 ACCUMULATOR 1

2 172478-73630 CLAMP 1

3 172141-76180 FITTING 1

4 243150-00110 O-RING 1B P-11.0 1

5 172478-76200 FITTING 1

6 172A64-79250 HOSE G504BC030S 1

7 221170-80000 WASHER Z8 2

8 260130-80202 BOLT W/WASHER M8X20 2

9 267160-80002 NUT H M 8 2

p
a
g
e
 6
8
/1
4
2



 VIO17 > VEHICLE > SWIVEL JOINT

2
.4
9

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172448-73840 SWIVEL JOINT ASSY 1

2 172448-73851 SWIVEL,ASSY 1

3 172446-73900 SEAL SET ,SWIVEL 1

4 172142-73800 O-RING 55.76X5.7 2

5 172447-73840 SEAL, SWIVEL 9

6 172148-73870 RING EL, BUCK UP 1

7 243210-00700 O-RING 1

8 172448-73860 HUB,SWIVEL 1

9 172446-73872 SHAFT, SWIVEL 1

12 172446-73890 FLANGE,SWIVEL 1

13 172157-73910 SPACER, SWIVEL 1

14 222420-00401 SNAP RING   40 1

15 238710-10000 PLUG PT 1/8 8

16 260130-80352 BOLT W/WASHER M 8X35 3

17 172448-73900 DUST COVER 1

18 260131-00302 BOLT 3

p
a
g
e
 6
9
/1
4
2



 VIO17 > VEHICLE > CONTROL VALVE(1/7)

2
.5
0

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172A64-74100 VALVE ASSY,CONTROL 1

2 172A64-74430 SECTION, BOOM LOCK 1

3 172A64-74440 BOOM LOCK SEC ASSY 1

4 172456-74440 OVERLOAD 300/5 1

5 172A64-74450 SECTION, BUCKET 1

6 172456-74280 OVERLOAD 250 1

7 172A64-74460 BUCKET SEC ASSY 1

8 172458-74150 CHECK VALVE 1

9 172458-74160 SPRING,CHECK VALVE 1

10 172458-74230 PACKING  S 22 2

11 172458-74240 COVER (B1), PILOT 1

12 172458-74250 COVER (A1), PILOT 1

13 172458-74260 SWP HEX.BOLT 5X20 4

14 172A64-74470 SPOOL ASSY,BUCKET 1

15 172458-74630 PLUG 1

16 243150-00110 O-RING 1B P-11.0 1

17 172A64-74550 BOLT L=412 4

18 172458-74720 PACKING G4 1

19 243110-00180 O-RING 1

20 267160-80002 NUT H M 8 4

21 260131-00162 BOLT W/WASHER M10X16 3

p
a
g
e
 7
0
/1
4
2



 VIO17 > VEHICLE > CONTROL VALVE(2/7)

2
.5
1

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172A64-74390 SECTION, TRAV. (R) 1

2 172458-74130 SEAL 1

3 172458-74140 BRACKET, OIL SEAL 1

4 172458-74170 CAP,SPRING 1

5 172458-74290 CHECK VALVE 1

6 172A64-74360 SPOOL ASSY,TRAVEL 1

7 172458-74360 SPRING, CHECK VALVE 1

8 172458-74460 PLUG GPM1/32 2

9 172458-74640 STAY, CHECK VALVE 1

10 243110-00120 O-RING 1

11 243150-00110 O-RING 1B P-11.0 1

12 264500-50102
SOCKET CAP SCREW 10,9
M

2

13 264500-50182 BOLT 5* 18 2

14 172A64-74400 SECTION, BOOM 1

15 172462-74340 VALVE ASSY, OVERLOAD 1

16 172A64-74410 BOOM SEC ASSY 1

17 172458-74150 CHECK VALVE 1

18 172458-74160 SPRING,CHECK VALVE 1

19 172458-74230 PACKING  S 22 2

20 172458-74240 COVER (B1), PILOT 1

21 172458-74250 COVER (A1), PILOT 1

22 172458-74260 SWP HEX.BOLT 5X20 4

23 172A64-74420 SPOOL ASSY,BOOM 1

24 172458-74630 PLUG 1

25 243150-00110 O-RING 1B P-11.0 1

26 172458-74720 PACKING G4 3

27 243110-00060 O-RING 1

28 243110-00180 O-RING 2

29 243150-00090 O-RING 1

30 243150-00100 O-RING 1

p
a
g
e
 7
1
/1
4
2



 VIO17 > VEHICLE > CONTROL VALVE(3/7)

2
.5
2

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172A64-74350 SECTION TRAV. (L) 1

2 172458-74130 SEAL 1

3 172458-74140 BRACKET, OIL SEAL 1

4 172458-74170 CAP,SPRING 1

5 172458-74290 CHECK VALVE 1

6 172A64-74360 SPOOL ASSY,TRAVEL 1

7 172458-74360 SPRING, CHECK VALVE 1

8 172458-74460 PLUG GPM1/32 2

9 172458-74640 STAY, CHECK VALVE 1

10 243110-00120 O-RING 1

11 243150-00110 O-RING 1B P-11.0 1

12 264500-50102
SOCKET CAP SCREW 10,9
M

2

13 264500-50182 BOLT 5* 18 2

14 172A64-74370 SECTION, INLET 1

15 172A64-74380 SUPPLY SEC ASSY 1

16 172458-74230 PACKING  S 22 2

17 172458-74240 COVER (B1), PILOT 1

18 172458-74260 SWP HEX.BOLT 5X20 4

19 172458-74530 SEAT, SPRING 1

20 172458-74540 SPRING,RETURN 1

21 172458-74550 COVER (A2), PILOT 1

22 172A64-74480 RELIEF VALVE 210 2

23 172458-74720 PACKING G4 2

24 243110-00060 O-RING 1

25 243110-00180 O-RING 1

p
a
g
e
 7
2
/1
4
2



 VIO17 > VEHICLE > CONTROL VALVE(4/7)

2
.5
3

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172A64-74260 SECTION, OPTION 1

2 172458-74130 SEAL 1

3 172458-74140 BRACKET, OIL SEAL 1

4 172458-74150 CHECK VALVE 1

5 172458-74160 SPRING,CHECK VALVE 1

6 172458-74170 CAP,SPRING 1

7 172A64-74270 SPOOL ASSY,OPTION 1

8 172458-74630 PLUG 1

9 243110-00120 O-RING 1

10 243150-00110 O-RING 1B P-11.0 2

11 264500-50102
SOCKET CAP SCREW 10,9
M

2

12 264500-50182 BOLT 5* 18 2

13 172A64-74280 SECTION, SWING 1

14 172447-74230 ANTICAVITAION VALVE 1

15 172A64-74290 SWING SEC ASSY 1

16 172458-74130 SEAL 1

17 172458-74140 BRACKET, OIL SEAL 1

18 172458-74150 CHECK VALVE 1

19 172458-74160 SPRING,CHECK VALVE 1

20 172458-74170 CAP,SPRING 1

21 172A64-74300 SPOOL ASSY,SWING 1

22 172458-74630 PLUG 1

23 243110-00120 O-RING 1

24 243150-00110 O-RING 1B P-11.0 1

25 264500-50102
SOCKET CAP SCREW 10,9
M

2

26 264500-50182 BOLT 5* 18 2

27 172458-74720 PACKING G4 2

28 243110-00180 O-RING 2

p
a
g
e
 7
3
/1
4
2



 VIO17 > VEHICLE > CONTROL VALVE(5/7)

2
.5
4

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172A64-74200 SECTION, PTO 1

2 172A64-74210 PTO SEC ASSY 1

3 172458-74130 SEAL 1

4 172458-74140 BRACKET, OIL SEAL 1

5 172458-74170 CAP,SPRING 1

6 172A64-74220 SPOOL ASSY,PTO 1

7 172490-74310 CHECK VALVE 1

8 172490-74320 SPRING, CHECK VALVE 1

9 172490-74330 STAY, CHECK VALVE 1

10 172458-74650 STAY, CHECK VALVE 2

11 243110-00120 O-RING 1

12 243150-00110 O-RING 1B P-11.0 1

13 243150-00140 O-RING 2

14 264500-50102
SOCKET CAP SCREW 10,9
M

2

15 264500-50182 BOLT 5* 18 2

16 172456-74290 RELIEF VALVE 2

17 172A64-74230 SECTION, ARM 1

18 172447-74230 ANTICAVITAION VALVE 1

19 172A64-74240 ARM SEC ASSY 1

20 172458-74150 CHECK VALVE 1

21 172458-74160 SPRING,CHECK VALVE 1

22 172458-74230 PACKING  S 22 2

23 172458-74240 COVER (B1), PILOT 1

24 172A64-74250 SPOOL ASSY,ARM 1

25 172458-74250 COVER (A1), PILOT 1

26 172458-74260 SWP HEX.BOLT 5X20 4

27 172458-74630 PLUG 1

28 243150-00110 O-RING 1B P-11.0 1

29 172462-74340 VALVE ASSY, OVERLOAD 1

30 172458-74720 PACKING G4 2

31 243110-00060 O-RING 1

32 243110-00180 O-RING 1

p
a
g
e
 7
4
/1
4
2



 VIO17 > VEHICLE > CONTROL VALVE(6/7)

2
.5
5

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172A64-74150 SECTION, CONFLUENCE 1

2 172A64-74160 SECTION, CONFLUENCE 1

3 172A64-74170 CASE,FILTER 1

4 172A64-74180 FILTER 1

5 172A64-74190 RING, 8 1

6 172458-74230 PACKING  S 22 2

7 172458-74240 COVER (B1), PILOT 1

8 172458-74260 SWP HEX.BOLT 5X20 4

9 172458-74290 CHECK VALVE 2

10 172458-74360 SPRING, CHECK VALVE 2

11 172458-74530 SEAT, SPRING 1

12 172458-74540 SPRING,RETURN 1

13 172458-74550 COVER (A2), PILOT 1

14 172458-74640 STAY, CHECK VALVE 2

15 172458-74670 PLUG,PF1/8 2

16 243150-00080 O-RING 2

17 243150-00110 O-RING 1B P-11.0 2

18 243152-40100 O-RING 1B P-10A 1

19 172A64-74490 RELIEF VALVE 170 1

p
a
g
e
 7
5
/1
4
2



 VIO17 > VEHICLE > CONTROL VALVE(7/7)

2
.5
6

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172A64-74110 SECTION, BLADE 1

2 172A64-74120 SPOOL ASSY,BLADE 1

3 172458-74130 SEAL 1

4 172458-74140 BRACKET, OIL SEAL 1

5 172458-74150 CHECK VALVE 1

6 172458-74160 SPRING,CHECK VALVE 1

7 172458-74170 CAP,SPRING 1

8 172458-74630 PLUG 1

9 243110-00120 O-RING 1

10 243150-00110 O-RING 1B P-11.0 1

11 264500-50102
SOCKET CAP SCREW 10,9
M

2

12 264500-50182 BOLT 5* 18 2

13 172A64-74130 SECTION, TURNING 1

14 172A64-74140 SPOOL ASSY,TURNING 1

15 172458-74150 CHECK VALVE 1

16 172458-74160 SPRING,CHECK VALVE 1

17 172458-74230 PACKING  S 22 2

18 172458-74240 COVER (B1), PILOT 1

19 172458-74250 COVER (A1), PILOT 1

20 172458-74260 SWP HEX.BOLT 5X20 4

21 172458-74630 PLUG 1

22 243150-00110 O-RING 1B P-11.0 1

23 172458-74720 PACKING G4 2

p
a
g
e
 7
6
/1
4
2



 VIO17 > VEHICLE > REMOTE CONTROL VALVE

2
.5
7

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172458-46730 BOLT M6X30 6

2 172A64-74310
REMOTE CONTROL VALVE
(L)

1

3 172151-73400 PLUG 4

4 172151-73420 SEAL 4

5 172151-73450 WASHER 4

6 172A64-74590 PLATE 1

7 172A64-74600 ROD,PUSH 4

8 172A64-74610 SEAT,SPRING 4

9 172A64-74620 SPRING 4

10 172A64-74630 SPRING 4

11 172A64-74640 JOINT 1

12 172A64-74650 PLATE,CIRCULAR 1

13 172A64-74660 NUT,ADJUSTING 1

14 172A64-74680 BELLOWS 1

15 172A64-74900 NUT,LOCK 1

16 172A64-74910 LEVER 1

17 172A64-74920 KNOB 1

18 172A64-74930 PIN,SPRING 1

19 243150-00200 O-RING 4

20 172A64-74320
REMOTE CONTROL VALVE
(D)

1

21 172151-73400 PLUG 4

22 172151-73420 SEAL 4

23 172151-73450 WASHER 4

24 172151-73610 TERMINAL 2

25 172A64-74590 PLATE 1

26 172A64-74600 ROD,PUSH 4

27 172A64-74610 SEAT,SPRING 4

28 172A64-74620 SPRING 4

29 172A64-74630 SPRING 4

30 172A64-74640 JOINT 1

31 172A64-74650 PLATE,CIRCULAR 1

32 172A64-74660 NUT,ADJUSTING 1

33 172A64-74670 BUSH 1

34 172A64-74680 BELLOWS 1

35 172A64-74900 NUT,LOCK 1

36 172A64-74910 LEVER 1

37 172A64-74920 KNOB 1

38 172A64-74930 PIN,SPRING 1

39 172A64-74940 SLEEVE,INSULATION 2

40 243150-00200 O-RING 4

41 172A78-74650 M/#01400 - PLATE CMP 1

p
a
g
e
 7
7
/1
4
2



 VIO17 > VEHICLE > STOP VALVE

2
.5
8

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172A64-45600 STAY ASSY,VALVE 1

2 172A64-74800 STOP VALVE 1

3 222170-50000 SPRING WASHER  5 2

4 260131-00202 BOLT 2

5 264500-50452
SOCKET CAP SCREW 10,9
M

2

p
a
g
e
 7
8
/1
4
2



 VIO17 > VEHICLE > HYD.OIL TANK

2
.5
9

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 772A64-75100 RESERVOIR TANK ASSY 1

2 172A64-73700 FILTER,SUCTION 1

3 172A64-73770 FILTER ASSY,RETURN 1

4 172A64-73780 HYDRAULIC FILTER 1

5 243150-00440 O-RING 1

7 172446-75250 CAP, HYD.OIL TANK 1

8 172447-75600 GAUGE 1

9 172455-75290 BOLT M10 2

10 172455-75300 O-RING 4

13 172116-75850B PLUG, OIL FEED 1

14 234911-40002 PLUG M8,DRAIN 1

15 243110-00160 O-RING 1

16 243110-00380 O-RING 1

17 260131-20252 BOLT W/WASHER M12X25 3

p
a
g
e
 7
9
/1
4
2



 VIO17 > VEHICLE > HYD.OIL PIPING(PUMP)

2
.6
0

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172730-75141 FITTING 1

2 172124-76100 FLANGE, PUMP INLET 1

3 172141-76180 FITTING 2

4 243150-00110 O-RING 1B P-11.0 2

5 172112-77361 CONNECTOR 2

6 221171-00000 WASHER Z10 4

7 243150-00140 O-RING 1

8 243150-00180 O-RING 2

9 260131-00252 BOLT W/WASHER M10X25 4

10 172A64-78101 HOSE NA, SUCTION 1

11 172A64-78120 HOSE H208BZ059S 1

12 172A64-78130 HOSE H208BZ050S 1

13 172A64-78140 HOSE H206BZ062S 1

14 172A64-78620 HOSE H504CC103S 1

15 230010-41000 CLAMP 41 4

16 243210-00350 O-RING 1

16 243110-00350 M/#XXXXX O-RING N 1p
a
g
e
 8
0
/1
4
2



 VIO17 > VEHICLE > HYD.OIL PIPING(LOWER)

2
.6
1

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172730-75141 FITTING 4

2 172A64-76101 JOINT G1/8-G1/8 2

4 243150-00080 O-RING 4

5 243150-00140 O-RING 4

6 172A64-78441 HOSE F205BB085W 2

7 172A64-78451 HOSE F205BB089W 2

8 172A64-78470 HOSE F204BX032W 2

9 172A64-78481 HOSE F204BE094W 2

9-1 172A6478482 M/#01435 - HOSE F204BE094W 1

9A 172A6478460 M/#01435 - HOSE F204BE082W 1

10 172A64-78492 HOSE P202BB085W 2

11 172A64-78501 HOSE F204BB043W 1

12 172A64-78511 HOSE F204BB059W 1

13 172A64-78520 HOSE P204BC050W 1

14 172A64-78530 HOSE P204BC068W 1

p
a
g
e
 8
1
/1
4
2



 VIO17 > VEHICLE > HYD.OIL PIPING(SWIVEL JOINT)

2
.6
2

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172147-76180 ELBOW 90ç 1/4X3/8 4

2 172147-76180 ELBOW 90ç 1/4X3/8 4

3 172162-76320 FITTING T 1/4 1

4 172186-76390 NIPPLE 1

5 233910-20000 FITTING  AA04C04Y 3

6 233930-20000 FITTING  CA04C04Y 2

7 233930-20000 FITTING  CA04C04Y 2

8 233940-20000 FITTING  BA04C04Y 4

9 172A64-78211 HOSE G804YY055 1

9 172464-78212 M/#00865 - HOSE G804YY055 1

10 172A64-78250 HOSE F204BC059 1

11 172A64-78260 HOSE F204BC069 1

11 172A64-78261 M/#01435 - HOSE F204BC069 1

12 172A64-78310 HOSE F204BC063 2

13 172A64-78350 HOSE F206BC035 1

14 172A64-78360 HOSE F206BC045 1

15 172A64-78371 HOSE F206BC030 1

16 172A64-78380 HOSE F206BC041 1

17 172A64-78612 M/#01435 - HOSE H504CE052 1

17 172A64-78611 EXXX - HOSE H504CE052 1

17 172A64-78610 HOSE H504BC056S 1

18 230000-13000 CLAMP 13 2

p
a
g
e
 8
2
/1
4
2



 VIO17 > VEHICLE > HYD.OIL PIPING(IMP)

2
.6
3

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172A64-76200 GUIDE L,HOSE ASSY 1

2 172A64-76240 GUIDE R,HOSE ASSY 1

3 260131-20302 BOLT W/WASHER M12X30 2

4 172A64-78291 HOSE F204BC248R 1

5 172A64-78301 HOSE F204BC198R 1

6 172A64-78391 HOSE F204BC137K 1

7 172A64-78401 HOSE F204BC147K 1

8 172A64-78411 HOSE F204BC303R 1

9 172A64-78421 HOSE F204BC330R 1

10 172A64-78910 COVER, HOSE 1

11 172122-79920 CLAMP 1

12 194202-56460 BAND 2

13 172126-11510 BAND 300 1

p
a
g
e
 8
3
/1
4
2



 VIO17 > VEHICLE > HYD.OIL PIPING(TURNING MOTOR)

2
.6
4

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172131-76130 ELBOW,NIPPLE 1

2 172124-76160 FITTING 2

3 172141-76180 FITTING 1

4 243150-00110 O-RING 1B P-11.0 1

5 172487-76200 ELBOW 1

6 243150-00140 O-RING 1

7 243150-00140 O-RING 2

8 172A64-78270 HOSE F204BC059S 2

9 172A64-78651 HOSE F403BC026 1

p
a
g
e
 8
4
/1
4
2



 VIO17 > VEHICLE > HYD.OIL PIPING(SWING
CYLINDER)

2
.6
5

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172A64-78330 HOSE F204BB090 1

2 172A64-78340 HOSE F204BC111 1

p
a
g
e
 8
5
/1
4
2



 VIO17 > VEHICLE > HYD.OIL PIPING(RESERVOIR)

2
.6
6

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172A64-76120 JOINT, DRAIN 1

2 172A64-76140 BLOCK, DRAIN 1

3 260130-80202 BOLT W/WASHER M8X20 2

4 233930-30000 FITTING  CA06C06Y 1

5 172A64-78231 HOSE G806YY021 1

6 230010-16000 CLAMP 16 2

p
a
g
e
 8
6
/1
4
2



 VIO17 > VEHICLE > HYD.OIL PIPING(RETURN)

2
.6
7

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172A64-78161 HOSE G808CY082S 1

2 172A64-78170 HOSE G808BY075 1

3 172A64-78191 HOSE G808YY032S 1

4 172A64-78200 HOSE G808YY138 1

5 230010-16000 CLAMP 16 6

5-1 230010-16000 M/#XXXXX CLAMP 16 K 8

p
a
g
e
 8
7
/1
4
2



 VIO17 > VEHICLE > HYD.OIL PIPING(CONTROL VALVE)

2
.6
8

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172123-76121 FITTING PF1/4 7

2 172162-76131 ADAPTER 2

3 172422-76130 FITTING 4

4 172A64-76160 ELBOW 1/2X3/8 ASSY 1

5 243150-00140 O-RING 1

6 172124-76160 FITTING 6

7 172187-76170 FITTING 1

8 243150-00110 O-RING 1B P-11.0 1

9 172141-76180 FITTING 2

10 243150-00110 O-RING 1B P-11.0 2

11 172142-76181 FITTING 90-3/8 1

12 243150-00140 O-RING 1

13 172183-76200 FITTING 1/4 1

14 172A47-76230 NIPPLE G1/4 1

15 243150-00110 O-RING 1B P-11.0 1

16 172147-76260 FITTING 3

17 172116-76381 FITTING G3/8 2

18 172645-76570 FITTING PF3/8 1

19 243150-00140 O-RING 1

20 172141-76900 CONNECTOR ASSY 2

21 243150-00180 O-RING 2

22 172141-76920 FITTING 3/8-1/4L 1

23 243150-00140 O-RING 1

24 243150-00110 O-RING 1B P-11.0 8

25 243150-00140 O-RING 17

26 172116-76381 FITTING G3/8 1

27 243150-00140 O-RING 1

28 172480-76120 ADJUSTABLE TEE 3/8 1

29 243150-00140 O-RING 1

p
a
g
e
 8
8
/1
4
2



 VIO17 > VEHICLE > HYD.OIL PIPING(P.T.O.)

2
.6
9

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172A64-76250 GUIDE PL,HOSE ASSY 1

2 172183-76250-2 PLATE, SPACER 4

2 172183-76250-Y M07001 PLATE, SPACER S 4

3 172A64-76260 GUIDE PR,HOSE ASSY 1

4 172A64-766001 PIPE (L), PTO 1

4 172A64-76600-Y M07001 TUBE ASSY, PTO S 1

5 172A64-766301 PIPE (R), PTO 1

5 172A64-76630-Y M07001 TUBE ASSY, PTO S 1

6 172142-76950-6 CLAMP 6

6 172142-76950-Y M07001 CLAMP S 6

7 260131-20502 BOLT W/WASHER M12X50 6

8 172A64-78551 HOSE F206BC115R 2

9 172A64-78570 HOSE H206CC 1

10 172A64-78580 HOSE H506BC 1

11 172137-75570 FITTING PF1/2 2

p
a
g
e
 8
9
/1
4
2



 VIO17 > VEHICLE > CONTROL PIPING(1)

2
.7
0

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172123-76121 FITTING PF1/4 2

2 172455-76220 FITTING G1/4 2

3 243150-00110 O-RING 1B P-11.0 4

4 172A47-76310 PILOT BLOCK 1

5 238710-10000 PLUG PT 1/8 1

6 238710-20000 PLUG PT 1/4 2

7 260131-00162 BOLT W/WASHER M10X16 2

8 172A64-78221 HOSE G804YY077 1

9 172A64-78630 HOSE F403CC066 1

10 172A64-78640 HOSE F403CC042 1

11 172A64-78700 HOSE F403CC038 1

12 230000-13000 CLAMP 13 2

13 172614-16520 BAND 100 1

14 194202-56460 BAND 1

15 172A64-78671 HOSE F403BE115 1

16 172A64-78681 HOSE F403BC117 1

17 172A64-78721 HOSE G804BY120 1

18 172A64-78730 HOSE G804BY173 1

19 172122-79930 CLAMP 3

20 172137-79950 COVER 1

21 230000-13000 CLAMP 13 2

22 172A46-78500 M/#00797 - HOSE 1

23 933168-55770 M/#00797 - BAND 146 2

p
a
g
e
 9
0
/1
4
2



 VIO17 > VEHICLE > CONTROL PIPING(2)

2
.7
1

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172123-76121 FITTING PF1/4 8

2 243150-00110 O-RING 1B P-11.0 8

3 172A64-78790 HOSE F403BB120 1

4 172A64-78800 HOSE F403BC117 1

5 172A64-78810 HOSE F403BC125 1

6 172A64-78821 HOSE F403BC150S 1

7 172A64-79130 HOSE F403BC132 1

8 172A64-79140 HOSE F403BB095 1

9 172A64-79220 HOSE F403BC138 1

10 172A64-79230 HOSE F403BB095 1

p
a
g
e
 9
1
/1
4
2



 VIO17 > VEHICLE > GREASING

2
.7
2

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172A47-77800 HOSE P602YY100 1

2 172A64-77800 HOSE P602YY090 1

3 172A47-77820 JOINT,GREASE 4

7 172312-77820 FITTING, GREASE 1

8 247610-20000 GREASE NIPPLE 2

p
a
g
e
 9
2
/1
4
2



 VIO17 > VEHICLE > BOOM BRACKET

2
.7
3

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172448-82302-1 BRACKET,BOOM    (2J) 1

1 172448-82302-Y M07001 BRACKET,BOOM S 1

2 172165-82520 SHIM 50X90X0.5 1

3 172165-82530 SHIM 50X85X1.2 1

4 172A64-82641 PIN, 50X312 1

5 222420-00500 SNAP RING   50 1

6 261161-21302 BOLT H M 1

7 267561-20002 NUT H M 2

p
a
g
e
 9
3
/1
4
2



 VIO17 > VEHICLE > BOOM

2
.7
4

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172010-01640 COLLAR 2

2 172A64-811001 BOOM ASSY (YELLOW) 1

2 172A64-81100-Y M07001 BOOM ASSY S 1

4 172448-81610 SEAL 35X45X4 2

5 172141-82270 BUSH 35X45 2

6 172A64-82601 PIN 35X237 1

7 172A64-82730 PIN 35X155 1

8 172A64-82790 PIN 30X121 1

9 172141-84601 SHIM 35 2

13 221571-00000 WASHER 3

14 247610-50000 GREASE NIPPLE 1

15 260131-00252 BOLT W/WASHER M10X25 3

16 933160-06711 SHIM 30, PIN ADJUST 1

p
a
g
e
 9
4
/1
4
2



 VIO17 > VEHICLE > ARM

2
.7
5

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172010-01640 COLLAR 2

2 172A64-81600 ARM 950 ASSY 1

2 172A64-81600-Y M07001 ARM ASSY S 1

3 172137-81300 BUSH 30X45 4

4 172448-81600 SEAL, DUST 4

6 172448-81610 SEAL 35X45X4 2

7 172141-82270 BUSH 35X45 2

8 172A64-82820 PIN 30X87 2

9 221571-00000 WASHER 2

10 247610-40000 GREASE NIPPLE 1

11 260131-00252 BOLT W/WASHER M10X25 2

12 933160-06711 SHIM 30, PIN ADJUST 2

16 172183-81160 TREE CLIP 4

p
a
g
e
 9
5
/1
4
2



 VIO17 > VEHICLE > BUCKET ARM & LINK

2
.7
6

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172A64-813801 LINK, BUCKET 1

1 172A64-81380-Y M07001 LINK ASSY,BUCKET S 1

2 172137-81300 BUSH 30X45 2

4 172448-81600 SEAL, DUST 6

5 172137-84451 BUSH 30X21 2

6 172A64-814101 LINK (L), BUCKET 1

6 172A64-81411-1 M/#XXXXX ARM L,BUCKET ASSY N 1

6 172A64-81411-Y M07001 ARM L,BUCKET ASSY S 1

7 172A64-814401 LINK (R), BUCHET 1

7 172A64-81441-1 M/#XXXXX ARM R,BUCKET ASSY N 1

7 172A64-81441-Y M07001 ARM R,BUCKET ASSY S 1

8 172A64-82850 PIN 30X159 2

9 172A64-82880 COLLAR 2

10 247610-20000 GREASE NIPPLE 4

11 261161-00552 BOLT H M 2

12 267161-00002 NUT H M10 4

13 933160-06711 SHIM 30, PIN ADJUST 2p
a
g
e
 9
6
/1
4
2



 VIO17 > VEHICLE > BUCKET PIN

2
.7
7

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172A55-99451 PIN ASSY 2

2 172A64-82850 PIN 30X159 2

3 172A64-82880 COLLAR 2

4 247610-20000 GREASE NIPPLE 2

5 261161-00552 BOLT H M 2

6 267161-00002 NUT H M10 4

7 933160-06711 SHIM 30, PIN ADJUST 2

p
a
g
e
 9
7
/1
4
2



 VIO17 > VEHICLE > BLADE

2
.7
8

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172010-01640 COLLAR 4

2 172110-36010 WASHER 4

3 172A64-94100 BRADE,ASSY (GRAY:49) 1

4 172A64-94250 EXTEND BLADE (L) 1

5 172A64-94260 EXTEND BLADE (R) 1

6 172A64-94350 PIN 30X76 A 2

7 172A64-94370 PIN 30X76 B 2

8 172448-94700 PIN 25X143 2

9 172448-94710 PIN 25 2

10 224174-00400 COTTER PIN 4.0X40 2

11 247610-20000 GREASE NIPPLE 2

12 247610-40000 GREASE NIPPLE 2

13 260131-00252 BOLT W/WASHER M10X25 4

14 933160-06711 SHIM 30, PIN ADJUST 4

p
a
g
e
 9
8
/1
4
2



 VIO17 > VEHICLE > S-J EXCHANGE KIT

2
.7
9

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 FROMFIRST - 1

p
a
g
e
 9
9
/1
4
2



 VIO17 > VEHICLE > S-J HOSE CHANGE KIT

2
.8
0

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 FROMFIRST - 1

p
a
g
e
 1
0
0
/1
4
2



 VIO17 > VEHICLE > WEIGHT ASSY

2
.8
1

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 172A64-08600 M/#01769 - WEIGHT KIT(2P 1

2 172730-05250 WASHER 13.2X30X3.2 2

3 172A64-53400 WEIGHT ASSY,OP 1

6 172A64-53450 SPACER,R 2

7 1A1380-62160 WASHER 1

8 172A64-65300 ROD ASSY,STOPPER 1

11 172176-68210 CLIP, TREE 2

12 172A64-68290 JOINT21-M20X48 2

13 221370-80000 WASHER 1

14 222171-20000 SPRING WASHER 12 2

15 222172-00000 SPRING WASHER 20 2

16 224172-00200 COTTER PIN 2.0X20 2

17 260761-20552 BOLT,  12 X  55 2

18 260762-00702 BOLT,  20 X  70 2

19 172A64-08610 M/#01769 - WEIGHT KIT(4P 1

20 172A64-53400 WEIGHT ASSY,OP 1

23 172A64-53460 SPECER,F 2

24 172176-68210 CLIP, TREE 2

25 172A64-68290 JOINT21-M20X48 2

26 222172-00000 SPRING WASHER 20 2

27 260761-20552 BOLT,  12 X  55 2

28 260762-00702 BOLT,  20 X  70 2

p
a
g
e
 1
0
1
/1
4
2



page 102/142



 VIO17 > ENGINE 3TNV70-XBV > CYLINDER BLOCK

3
.1

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 719515-01560 BLOCK ASSY, CYLINDER 1

4 124060-01050 PLUG PT1/8 1

5 105311-01090 PLUG 30 (SUS) 4

6 119623-01250 PLUG 45 1

7 124160-01910 PLUG PT1/4 1

8 119285-01990 PLUG 25 3

9 119620-02020 BOLT 8

12 119717-02411 BUSH, CAMSHAFT 1

13 272411-20000 SEALING CAP 1

14 719717-02901 MAIN BEARING SET 4 REPAIR PART.

26 119810-02931 BEARING, THRUST 2 REPAIR PART.

29 119515-01200 BOLT CYLINDER HEAD 14

30 119515-01330 GASKET, CYL. HEAD 1

31 119810-02941 BEARING,THRUST .25OS 2
OVER
SIZED(O.S.=0.25)
PART.

34 719717-02911 MAIN METAL US=0.25 4
UNDER
SIZED(U.S.=0.25)P
ART.

p
a
g
e
 1
0
3
/1
4
2



 VIO17 > ENGINE 3TNV70-XBV > GEAR HOUSING

3
.2

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 119717-01501 HOUSING ASSY, GEAR 1

2 119717-01570 BOLT, STUD M8 3

3 119734-01590 COVER ASSY,GEAR CASE 1

4 719734-01500 COVER ASSY,GEAR CASE 1

5 119717-01521 COVER, GEAR CASE 1

6 238760-30000 PLUG PT3/8 2

7 119717-01800 SEAL, OIL 1

8 119717-32100 COVER ASSY,F.I.PUMP 1

9 119717-32080 COVER, LUB.OIL PUMP 1

10 129900-32130 SAFETY VALVE 1

11 129001-32320 SPRING 1

12 129001-32330 PLUG 1

13 119717-32110 ROTOR INNER 1

14 119717-32120 ROTOR ASSY, LUB. OIL 1

15 119802-32130 SCREW M6X16 8

16 119660-01911 PIPE, KNOCK 4

17 119624-32040 O-RING P 12.0 1

18 119717-32050 O-RING, P17.0 3

19 121850-51960 O-RING, F.I.PUMP 1

20 261060-60122 FLANGE BOLT H M 6X12 1

21 261060-60162 FLANGE BOLT H M 6X16 4

22 261060-60402 FLANGE BOLT H M 6X40 4

23 261060-60402 FLANGE BOLT H M 6X40 3

24 261060-60602 FLANGE BOLT H M 6X60 7

25 261060-60652 FLANGE BOLT H M 6X65 2

26 263060-80002 FLANGE NUT H M8 3

27 124160-01751 CAP, LUB.OIL SUPPLY 1

28 243110-00320 O-RING 1

29 119717-01750 COVER, PUMP TIMING 1

p
a
g
e
 1
0
4
/1
4
2



 VIO17 > ENGINE 3TNV70-XBV > FLYWHEEL HOUSING
& L.O. SUMP

3
.3

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 129100-01580 PARALLEL PIN 8X16 2

2 119515-01601 HOUSING, FLYWHEEL 1

3 119620-01750 CAP, FLYWHEEL COVER 1

4 261060-60452 FLANGE BOLT H M 6X45 17

5 262061-00252 BOLT H M10X25 7

6 121120-01620 BOLT M 10X28 3

7 119515-01720 SPACER, OIL SUMP 1

8 261060-60122 FLANGE BOLT H M 6X12 1

9 261060-60252 FLANGE BOLT H M 6X25 1

10 124085-02220 SEAL, OIL 1

11 119540-01780 SUMP ASSY, LUB.OIL 1

13 119540-39910 HOSE, OIL DRAIN CMP 1

14 119540-39930 HOSE, OIL DRAIN 1

15 119656-39930 PLUG, DRAIN 1

16 230010-22000 CLAMP HOSE 22 1

17 230010-22000 CLAMP HOSE 22 1

p
a
g
e
 1
0
5
/1
4
2



 VIO17 > ENGINE 3TNV70-XBV > CYLINDER HEAD &
BONNET

3
.4

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 119718-07910 LIFTER, ENGINE 1

2 261060-80162 FLANGE BOLT H M 8X16 2

3 129901-11450 PROTECTOR NOZZLE 3

4 119600-11460 GASKET, NOZZLE 6

5 105010-11490 CAP, VALVE 6

6 119515-11740 HEAD ASSY, CYLINDER 1

10 119515-11800 GUIDE, VALVE 6 REPAIR PART.

12 119285-11990 PLUG 35 2

13 23876-005000 PLUG PT 1/16,SCREW 1

14 119717-11340 SEAL, VALVE STEM 3

15 119717-11350 SEAL, VALVE STEM 3

16 119515-11101 VALVE, SUCTION 3

17 119515-11110 VALVE, EXHAUST 3

18 119717-11131 SPRING, VALVE 6

19 129508-11180 RETAINER, SPRING 6

20 119717-11190 KEY 12

21 119717-77800 PLUG, GLOW 3

22 119717-77820 CONNECTOR, GLOW PLUG 1

23 223510-60012 SPRING PIN 6x12 2

24 119515-11200 SUPPORT ASSY, ARM 1

25 119515-11240 SHAFT ASSY, ROCKER 1

28 119717-11260 SUPPORT, ROCKER ARM 3

29 119515-11280 SPRING, SHAFT 2

30 119717-11650 ARM ASSY, ROCKER 6

31 129150-11230 SCREW, VALVE 6

33 129150-11750 NUT M8XP1.0 6

34 222420-00120 SNAP RING   12 2

35 269790-50162 SLOTTED SET SCREW M 1

36 261060-80402 FLANGE BOLT H M 8X40 3

37 124160-01751 CAP, LUB.OIL SUPPLY 1

38 119515-11380 BONNET ASSY, HEAD 1

39 119717-03031 PLATE, BAFFLE 1

40 119717-03070 BAFFLE, BREATHER 1

41 119717-03070 BAFFLE, BREATHER 2

42 119802-03100 DIAPHRAGM ASSY 1

43 119802-03110 PLATE,DIAPHRAGM 1

44 119802-03121 COVER,DIAPHRAGM 1

45 119802-03131 DIAPHRAGM 1

46 119802-03141 SPRING,DIAPHRAGM 1

48 119515-11310 GASKET, BONNET 1

49 119515-11320 PLATE, BAFFLE 1

50 119515-11330 GASKET, BONNET 1

p
a
g
e
 1
0
6
/1
4
2



 VIO17 > ENGINE 3TNV70-XBV > CYLINDER HEAD &
BONNET

3
.4

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

51 228575-00100 SCREW M5X10 4

52 228575-00100 SCREW M5X10 4

53 228575-00160 SCREW 5X16 2

54 243110-00320 O-RING 1

55 261060-60202 FLANGE BOLT H M 6X20 3

56 261060-60752 BOLT M 6X 75 PLATED 6

p
a
g
e
 1
0
7
/1
4
2



 VIO17 > ENGINE 3TNV70-XBV > EXHAUST MANIFOLD

3
.5

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 119540-13100 MANIFOLD, EXHAUST 1

2 119717-13110 GASKET,MANIFOLD 1

3 263060-80002 FLANGE NUT H M8 2

4 119717-13600 STUD M8X50 2

5 119802-13620 BOLT M 8X 50 PLATED 4

6 119131-18320 BOLT M 8X22 4

p
a
g
e
 1
0
8
/1
4
2



 VIO17 > ENGINE 3TNV70-XBV > CAMSHAFT & DRIVING
GEAR

3
.6

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 119620-14200 TAPPET 6

2 119515-14400 ROD, PUSH 6

3 119515-14581 CAMSHAFT ASSY 1

8 261060-60122 FLANGE BOLT H M 6X12 2

9 119717-25050 SHAFT, IDLE GEAR 1

10 119717-25101 GEAR ASSY, IDLE 1

12 119717-25911 BUSH,IDLE GEAR 1 REPAIR PART.

13 261060-60352 FLANGE BOLT H M 6X35 3

14 129150-25301 BOLT FI-P 4

15 119717-25930 GEAR,PUMP 1

16 119717-51150 FLANGE 1

17 222171-20000 SPRING WASHER 12 1

18 267161-20002 NUT H M12 1

p
a
g
e
 1
0
9
/1
4
2



 VIO17 > ENGINE 3TNV70-XBV > CRANKSHAFT &
PISTON

3
.7

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 119515-21700 CRANKSHAFT ASSY 1

2 129100-01580 PARALLEL PIN 8X16 1

4 225120-40120 KEY  4X12 1

7 119620-21500 BOLT, FLYWHEEL 5

8 119515-21590 FLYWHEEL ASSY 1

10 124950-21600 GEAR, RING 1

11 119717-21650 V-PULLEY, CRANKSHAFT 1

12 119621-21680 BOLT M12X1.25,FLANGE 1

13 119620-21941 WASHER 1

14 119515-22080 PISTON W/RINGS 3

16 119515-22500 RING SET 3

20 119515-22300 PIN, PISTON 3

21 222520-00220 SNAP RING   22 6

22 119515-23000 ROD ASSY, CONNECTING 3

25 119717-23910 BUSH, PISTON PIN 3 REPAIR PART.

26 119717-23200 BOLT CONNECTING ROD 6

27 119515-23601 METAL ASSY, CRANK PIN 3 REPAIR PART.

29 119515-22900 PISTON ASSY  (0S=0.25) 3
OVER
SIZED(O.S.=0.25)
PART.

31 119515-22550 RING SET (0S=0.25) 3
OVER
SIZED(O.S.=0.25)
PART.

35 119515-23611 BEARING,PIN US=0.25 3
UNDER
SIZED(U.S.=0.25)P
ART.

p
a
g
e
 1
1
0
/1
4
2



 VIO17 > ENGINE 3TNV70-XBV > LUB.OIL SYSTEM

3
.8

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 119515-34801 DIPSTICK, LUB OIL 1

2 129100-35140 STUD 1

3 119305-35151 FILTER, LUB. OIL 1 REPAIR PART.

4 119717-32060 O-RING, P15.0 1

5 119515-35080 PIPE ASSY, LUB,OIL 1

9 261060-60102 FLANGE BOLT H M 6X10 2

10 114250-39450 SWITCH,(0.5KG)L.O. 1

11 119717-39210 PIPE ASSY, HYDRAULIC 1

12 129005-59830 BOLT ASSY, JOINT 2

13 221900-80002 SEAL WASHER  8S 2

14 238570-30000 BANJO BOLT M8 2

15 221900-80002 SEAL WASHER  8S 2

16 121520-34810 GUIDE, DIPSTICK 1

p
a
g
e
 1
1
1
/1
4
2



 VIO17 > ENGINE 3TNV70-XBV > COOLING WATER
SYSTEM

3
.9

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 119515-42001 PUMP ASSY, C.W. 1

2 119515-42041 COVER 1

3 119717-42031 GASKET 1

8 265770-60122
CUNTERSUNK HEAD
SCREW M

4

9 272412-50000 SEALING CAP 1

10 119717-42320 O-RING 1

11 129916-49740 PLUG, DRAIN R03 1

12 119515-42020 GASKET, C.W. PUMP 1

13 234140-80000 GASKET 8 1

14 261060-80122 FLANGE BOLT H M 8X12 1

15 261060-80502 FLANGE BOLT H M 8X50 3

16 171056-49120 PLUG, DRAIN 1

17 119717-42350 V-PULLEY, C.W.PUMP 1

18 251320-03500 V-BELT 1

19 119233-44740 FAN (D=290) 1

20 124465-44950 GASKET 16 1

21 261060-60302 FLANGE BOLT H M 6X30 4

22 129350-49530 COVER, THERMOSTAT 1

23 119717-49800 THERMOSTAT 1

24 261060-80202 FLANGE BOLT H M 8X20 2

25 171056-49351 SENSER 1

26 121250-44901 SWITCH, THERMO 110°C 1

27 121267-44760 SPACER 1

28 129150-49360 GASKET 10 1

p
a
g
e
 1
1
2
/1
4
2



 VIO17 > ENGINE 3TNV70-XBV > FUEL INJECTION PUMP

3
.1
0

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 719540-51450 FIE ASY(3TNV70-XBV 1

GOVERNOR
ASSY(FIG.11) IS
INCORPORATED
IN THIS FOP CMP
(REF NO.1).

4 129155-51020 STUD, FEED PUMP 2

5 119717-51030 CAMSHAFT 1

6 119717-51060 SUPPORT, BEARING 1

7 119717-51070 PARALLEL PIN 1

8 122710-51090 KEY 1

9 119515-51100 PLUNGER ASSY 3

12 129155-51140 PIN, BARREL LOCKING 3

13 158600-51170 RETAINING SPRING 3

14 119717-51570 RECEIVER,SPRING 3

15 119717-51190 SPRING PLUNGER 3

16 119717-51200 TAPPET ASSY 3

21 129155-51600 SHIM PACK 3

40 158600-51270 RETAINER 3

41 129155-51280 O-RING S6 3

42 129155-51280 O-RING S6 1

43 119717-51300 FUEL INJECTOR 3

46 119717-51330 PLATE 3

47 124550-51350 GASKET, DELIVERY 3

48 158600-51442 VALVE ASSY, DELIVERY 3

54 118400-51370 LOCKING 3

55 243160-00150 O-RING 3

56 129155-51400 DEFLECTOR 1

57 158600-51410 PLUG 1

58 158600-51420 PLUG 1

59 129155-51450 SHIM SET, ADJUSTING 1

64 119717-51500 RACK, CONTROL 1

65 129155-51521 BUSH, RACK 1

66 129155-51530 SPACER, AUX. SPRING 1

67 129155-51540 SNAP RING 1

68 129155-51550 PINION, CONTROL 3

70 129100-51570 SCREW 3

71 158600-51570 PLUG 1

72 129155-51580 O-RING 1

73 129155-51591 SPRING, RACK 1

74 129155-51701 COVER 1

75 119717-51711 GASKET SIDE COVER 1

76 119717-51750 COVER, BODY SIDE 1

77 119717-51761 GASKET SIDE COVER 1

p
a
g
e
 1
1
3
/1
4
2



 VIO17 > ENGINE 3TNV70-XBV > FUEL INJECTION PUMP

3
.1
0

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

78 158600-51790 GUIDE, RACK 1

79 267161-20002 NUT H M12 1

80 221901-60002 SEAL WASHER 16S 1

81 222170-60000 WASHER GROWER 6 2

82 223510-50010 SPRING PIN 5x10 2

83 241010-60034 BALL BEARING 1

84 241010-63034 BALL BEARING 1

85 119717-51420 O-RING 1

86 260220-50122
PAN HEAD SCREW
W/WASHER

8

87 260220-60162
PAN HEAD SCREW
W/WASHER

4

88 261060-50102 BOLT H M 5X10 3

89 267160-60002 NUT H M 6 2

90 119717-51150 FLANGE 1

91 222171-20000 SPRING WASHER 12 1

92 119717-51490 BOLT, FIXATION 1

93 119717-51480 COLLAR. FIC FIX 1

96 129155-52051 GASKET 1

97 129100-52200 COVER, BLIND 1

p
a
g
e
 1
1
4
/1
4
2



 VIO17 > ENGINE 3TNV70-XBV > GOVERNOR

3
.1
1

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

2 119717-61050 GASKET LOWER COVER 1

3 119717-61060 CASE, GOVERNOR 1

4 119717-61070 GASKET 1

5 119540-61100 CASE ASSY, GOVERNOR 1

6 129155-51280 O-RING S6 1

8 119717-61120 LINK, L=29.3  :3 1
REFER TO THE
MARK STAMPED
ON THE PART

9 119717-61130 LINK, L=29.8  :98 1
REFER TO THE
MARK STAMPED
ON THE PART

10 119717-61140 LINK, L=28.8  :88 1
REFER TO THE
MARK STAMPED
ON THE PART

11 119717-61150 LINK, L=30.3  :03 1
REFER TO THE
MARK STAMPED
ON THE PART

12 129209-61370 NUT M6 1

13 129052-61390 SHAFT, GOV. LEVER 1

14 119717-61400 SHAFT ASSY, CONTROL 1

20 119534-61430 RETAINER 1

21 129155-61450 BOLT, REVOL. LIMIT 1

22 129156-61460 SHIM T=0.6 1

23 129155-61480 SPACER ASSY 1

24 119515-61440 LEVER, CONTROL 1

30 119534-61420 SPRING 1

31 119761-61500 LEVER ASSY, GOVERNOR 2

32 174307-51700 SHIM SET 2

50 129486-61540 SPRING, SET 1

60 129486-61650 SPRING 1

61 158552-61700 SHIM ASSY 1

65 158552-61710 SHIM T=1.0 1

66 119660-61901 RETAINER, SHAFT 1

67 129255-61410 NUT 1

68 222720-00030 CIRCLIP E- 3 1

69 261060-60102 FLANGE BOLT H M 6X10 1

70 243410-00070 O-RING 1A S-7.0 1

71 261060-60102 FLANGE BOLT H M 6X10 1

72 221901-00002 SEAL WASHER 10S 1

73 238871-00002 PLUG M10 1

74 119717-61200 WEIGHT ASSY 1

77 119660-61300 NUT, GOVERNOR WEIGHT 1

78 129155-61341 SLEEVE 1

79 129155-61460 BOLT, IDLE LIMIT 1

p
a
g
e
 1
1
5
/1
4
2



 VIO17 > ENGINE 3TNV70-XBV > GOVERNOR

3
.1
1

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

80 221901-20002 SEAL WASHER 12S 2

81 223720-40000 SNAP PIN  4 1

82 158552-61900 O-RING 1

83 261060-60102 FLANGE BOLT H M 6X10 4

84 261060-60142 FLANGE BOLT H M 6X14 2

85 261060-60202 FLANGE BOLT H M 6X20 4

86 261060-60452 FLANGE BOLT H M 6X45 3

87 26736-120002 NUT, 12 1

88 267560-60002 NUT H M 1

89 158601-61790 LIMITER ASSY, FUEL 1

97 119761-61560 ANGLEICH ASSY 1

130 129489-61700 SPRING, GOVERNOR 1

131 129209-61930 CAP NUT 1

132 129209-61970 PLATE 1

133 119233-77932 SOLENOID, STOP 1

134 234141-20016 GASKET 12 1

137 129209-61961 CASE 1
INCLUDED IN
REF.NO.1 FIG.10

138 243110-00160 O-RING 1

140 119285-66650 CAP HIGH IDLE 1
INCLUDED IN
REF.NO.1 FIG.10

p
a
g
e
 1
1
6
/1
4
2



 VIO17 > ENGINE 3TNV70-XBV > FUEL INJECTION
VALVE

3
.1
2

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 119517-53001 NOZZLE ASSY 3

2 118200-53010 HOLDER, NOZZLE 3

3 119517-53010 NOZZLE ASSY 3

4 129901-53800 SHIM SET 3

5 129150-59120 RETAINER, INJ. PIPE 1

8 129150-59131 BOLT M4X14,HEX.SCKT. 2

9 119546-59810 PIPE ASSY ,INJECTION 1

10 119546-59820 PIPE ASSY ,INJECTION 1

11 119546-59830 PIPE ASSY ,INJECTION 1

12 119840-59570 FITTING 1

13 119515-59540 PIPE ASSY,F.O.RETURN 1

19 129901-59560 GASKET, RETURN 3

20 119540-59570 PIPE, FUEL RETURN 1

21 124066-59100 CLAMP  8 2

22 119540-59560 PIPE,FUEL RETURN 1

23 119620-59700 NUT 3

24 119813-59950 VALVE ASSY, CHECK 1

30 221901-20002 SEAL WASHER 12S 2

31 103854-39140 BOLT, PIPE JOINT 1

32 101304-59020 JOINT 12, PIPE 1

33 221901-20002 SEAL WASHER 12S 2

p
a
g
e
 1
1
7
/1
4
2



 VIO17 > ENGINE 3TNV70-XBV > STARTING MOTOR

3
.1
3

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 261061-00252 FLANGE BOLT H M10X25 2

2 119540-77010 STARTER RA1 4 1

3 129407-77210 YOKE 1

4 129407-77220 ARMATURE ASSY 1

5 129129-77230 BEARING 1

6 129129-77240 BEARING 1

7 X02830-60061 ROLLER 5

8 129129-77260 RETAINER 1

9 129129-77270 PINION 1

10 129407-77300 HOLDER ASSY 1

11 X94917-30461 SPRING 4

12 129129-77460 SCREW 2

13 129129-77320 BOLT 2

14 129407-77330 BOLT,W/WASHER 2

15 X9491200240 BALL 1

16 129129-77340 SPRING 1

17 129129-77350 O-RING 2

18 129129-77362 COVER 1

19 X9490561370 NUT 1

20 129129-77380 CAP 1

21 X1280996600 STARTER KIT 1

22 129129-77390 CLUTCH ASSY, STARTER 1

23 129129-77440 BEARING 1

24 129129-77450 BEARING 1

25 129129-77400 SHAFT 1

26 129129-77410 SPRING, COIL 1

27 X0283270140 RETAINER 1

28 129407-77410 SPRING 1

29 X02837-12350 PINION, STARTER 1

30 X02802-10230 NUT 1

31 129129-77430 RING 1

p
a
g
e
 1
1
8
/1
4
2



 VIO17 > ENGINE 3TNV70-XBV > GENERATOR

3
.1
4

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 119910-77200 GENERATOR  ASSY 1

2 X2A10592KA PLATE ASSY 1

3 X2A07075KB PLATE,COIL 1

4 X3A02982KC STETA ASSY 1

5 24104-062010 BALL BEARING 3

6 X4A10092KA COLER 1

7 XM0690-00000 CLAMP 1

8 XM771860000 COUPLER 1

9 119259-77250 SCREW 2

10 XYSPS400800 SCREW 1

11 X3A08863KA FLYWHEEL ASSY (12P) 1

12 XM860250000 WASHER 10 1

13 XM219230000 WASHER, SPRING 1

14 XM8637-20000 NUT 1

15 XM771870000 CAP 1

16 261060-80202 FLANGE BOLT H M 8X20 1

17 119740-77250 BOLT, M10X76 1

18 129972-77341 BOLT, ADJUSTING 1

19 263061-00002 FLANGE NUT H M10 1

20 119940-77270 ADJUSTER, BELT 1

21 119540-77300 ADJUSTER, BELT 1

p
a
g
e
 1
1
9
/1
4
2



 VIO17 > ENGINE 3TNV70-XBV > GASKET SET & TOOLS

3
.1
5

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 719544-92600 JEU DE JOINTS 1 OPTIONAL

2 121850-51960 O-RING, F.I.PUMP 1

3 119717-11340 SEAL, VALVE STEM 3

4 129901-11450 PROTECTOR NOZZLE 3

5 119515-11310 GASKET, BONNET 1

6 119717-13110 GASKET,MANIFOLD 1

7 243410-00240 O-RING 1

8 119717-11350 SEAL, VALVE STEM 3

9 221900-80002 SEAL WASHER  8S 4

10 243110-00320 O-RING 2

11 119717-32060 O-RING, P15.0 1

12 119624-32040 O-RING P 12.0 1

13 119717-32050 O-RING, P17.0 3

14 119600-11460 GASKET, NOZZLE 6

15 119515-11330 GASKET, BONNET 1

16 221901-60002 SEAL WASHER 16S 1

17 221901-20002 SEAL WASHER 12S 4

18 129901-59560 GASKET, RETURN 3

19 119515-42020 GASKET, C.W. PUMP 1

20 234140-80000 GASKET 8 1

21 124465-44950 GASKET 16 2

22 119515-01330 GASKET, CYL. HEAD 1

23 129400-92410 FLEX HORN 1 OPTIONAL

24 977770-1207F LIQUID,SEAL 1 OPTIONAL

p
a
g
e
 1
2
0
/1
4
2



 VIO17 > ENGINE 3TNV70-XBV > 

3
.1
6

Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 719534-01000 SHORT BLOCK ASSY 1

2 119534-01560 BLOCK ASSY, CYLINDER 1

3 119620-14200 TAPPET 6

4 119515-14581 CAMSHAFT ASSY 1

5 119515-21700 CRANKSHAFT ASSY 1

6 119515-22080 PISTON W/RINGS 3

7 119515-22300 PIN, PISTON 3

8 119515-23000 ROD ASSY, CONNECTING 3

9 119515-23601 METAL ASSY, CRANK PIN 3

10 119717-25101 GEAR ASSY, IDLE 1

11 222520-00220 SNAP RING   22 6

12 261060-60122 FLANGE BOLT H M 6X12 2

p
a
g
e
 1
2
1
/1
4
2



  > VIO17 > MAINTENANCE KIT

4 Pos. Parts Number ~|-> ->|~ Description I. Q. R. S. P.

1 ABA006-00A SERVICE KIT 50H VIO17

2 ABB006-00
SERVICE KIT 250H/750H
VIO17

3 ABC006-00 SERVICE KIT 500H VIO17

4 ABC006-00 SERVICE KIT 500H VIO17

5 ABE006-00
SERVICE KIT 1000H+
VIO17

122

122

122

122

122

p
a
g
e
 1
2
2
/1
4
2



Description Parts Number P.
. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 99

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 100

ABSOBER,SHOCK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172446-13330 22

ABSOBER,SHOCK 290K . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172447-13260 21

ABSORBER, SHOCK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172179-13211 21

ABSORBER, SHOCK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172448-72270 59

ACCUMULATOR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172478-73600 68

ADAPTER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172162-76131 88

ADJUSTABLE TEE 3/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172480-76120 88

ADJUSTER, BELT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119540-77300 119

ADJUSTER, BELT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119940-77270 119

AIR CLEANER ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172448-11500 19

AIR CLEANER, ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172448-11510 19

ANGLEICH ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119761-61560 116

ANTENNA GPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172AYV-17460 9

ANTENNA GSM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172AYV-17450 9

ANTI-THEFT DEVICE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172AYV-16850 8

ANTICAVITAION VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172447-74230 73, 74

ARM 950 ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-81600 95

ARM ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-81600-Y 95

ARM ASSY, ROCKER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-11650 106

ARM ASSY,ACCEL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-12180 20

ARM CYLINDER ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-722001 59

ARM CYLINDER ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-723001 61

ARM L,BUCKET ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-81411-1 96

ARM L,BUCKET ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-81411-Y 96

ARM R,BUCKET ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-81441-1 96

ARM R,BUCKET ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-81441-Y 96

ARM REST (CUSHION) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172441-44320 42

ARM SEC ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74240 74

ARMATURE ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129407-77220 118

BACK REST . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A59-64950 10

BAFFLE, BREATHER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-03070 106

BALL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . X9491200240 118

BALL BEARING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 24104-062010 119

BALL BEARING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 241010-60034 114

BALL BEARING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 241010-60054 57

BALL BEARING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 241010-62054 32

BALL BEARING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 241010-62064 33

BALL BEARING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 241010-63034 114

BAND . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 194202-56460 83, 90

BAND 100 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172614-16520 39, 90

BAND 146 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 933168-55770 22, 24, 25, 28, 31, 90

BAND 300 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172126-11510 83

BANJO BOLT M8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 238570-30000 111

BASE ASSY, SEAT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A59-64110 10

BASE ASSY,LEVER L(73 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-46210 35

BATTERY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172458-16110 27

BAUMACO ANTI-THEFT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172AYV-17410 9

BEARING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129129-77230 118

BEARING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129129-77240 118

BEARING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129129-77440 118

BEARING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129129-77450 118

BEARING, REVOLVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172447-57600 45

BEARING, THRUST . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119810-02931 103

BEARING,PIN US=0.25 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119515-23611 110

BEARING,THRUST .25OS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119810-02941 103

BELLOWS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74680 77

BLADE CYLINDER, ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-72601 64

BLADE LEVER ASSY(49) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-45700 37

BLOCK ASSY, CYLINDER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119534-01560 121

BLOCK ASSY, CYLINDER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 719515-01560 103

BLOCK ASSY, DRAIN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A55-13700 21

BLOCK, DRAIN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-76140 86

BODY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172444-13220 22

BODY,FUSER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172183-16580 29

BOLT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A47-72840 60, 61, 62

BOLT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-73620 67

BOLT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119620-02020 103

BOLT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129129-77320 118

BOLT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172165-46340 39, 41

BOLT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172168-73370 66

BOLT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 260131-00202 21, 23, 28, 35, 41, 46, 50, 59, 60, 62, 63, 78

BOLT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 260131-00302 69

page 123/142



Description Parts Number P.
BOLT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 260140-80202 28, 49

BOLT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 260141-00202 46, 50, 54, 55, 56

BOLT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 260141-00252 21, 35, 54, 64

BOLT  4* 10 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 264500-40102 7, 8

BOLT  8X 16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172519-63240 42, 52

BOLT 5* 18 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 264500-50182 71, 72, 73, 74, 76

BOLT 8X35 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172448-62400 51

BOLT ASSY, JOINT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129005-59830 111

BOLT ASSY, STOPPER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-50700 44

BOLT ASSY, STOPPER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-50701 44

BOLT CONNECTING ROD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-23200 110

BOLT CYLINDER HEAD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119515-01200 103

BOLT FI-P . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129150-25301 109

BOLT H 10,9 M . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 260761-00202 60, 61, 62

BOLT H 10,9 M . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 260761-20252 45

BOLT H 10,9 M . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 260761-20352 14

BOLT H 10,9 M . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 260761-20402 45

BOLT H 10,9 M . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 260761-20452 45

BOLT H M . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 261160-80162 48

BOLT H M . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 261160-80202 10

BOLT H M . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 261160-80252 20

BOLT H M . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 261160-80254 37, 39, 41

BOLT H M . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 261160-80404 36

BOLT H M . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 261160-80452 22

BOLT H M . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 261160-80604 41

BOLT H M . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 261160-80652 25

BOLT H M . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 261161-00202 10, 60, 62

BOLT H M . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 261161-00552 96, 97

BOLT H M . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 261161-20252 14

BOLT H M . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 261161-21302 93

BOLT H M . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 261161-60602 45

BOLT H M 5X10 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 261060-50102 114

BOLT H M6x16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 261160-60162 29

BOLT H M10X25 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 262061-00252 105

BOLT L=412 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74550 70

BOLT M 6X 75 PLATED . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 261060-60752 107

BOLT M 8X 50 PLATED . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119802-13620 108

BOLT M 8X22 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119131-18320 108

BOLT M 10X28 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 121120-01620 105

BOLT M4X14,HEX.SCKT. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129150-59131 117

BOLT M6X30 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172458-46730 77

BOLT M10 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172455-75290 79

BOLT M10X 12 PLATED . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 261061-00122 46

BOLT M10X 45 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 264501-00452 58

BOLT M12X1.25,FLANGE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119621-21680 110

BOLT W/WASHER M 6X12 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 260130-60122 29

BOLT W/WASHER M 6X12 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 260140-60122 22, 29

BOLT W/WASHER M 6X16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 260140-60162 25, 29

BOLT W/WASHER M 6X20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 260140-60202 29

BOLT W/WASHER M 6X25 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 260140-60252 29

BOLT W/WASHER M 8X 16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 260140-80162 31, 49

BOLT W/WASHER M 8X16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 260130-80162 19, 20, 22, 29, 31, 36, 40

BOLT W/WASHER M 8X35 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 260130-80352 69

BOLT W/WASHER M 8X55 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 260130-80552 18

BOLT W/WASHER M8X20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 260130-80202 68, 86

BOLT W/WASHER M10X16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 260131-00162 18, 28, 60, 70, 90

BOLT W/WASHER M10X25 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 260131-00252 21, 32, 57, 60, 65, 80, 94, 95, 98

BOLT W/WASHER M10X30 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 260141-00302 14

BOLT W/WASHER M10X35 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 260131-00352 33

BOLT W/WASHER M12X25 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 260131-20252 32, 43, 63, 79

BOLT W/WASHER M12X30 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 260131-20302 55, 83

BOLT W/WASHER M12X35 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 260131-20352 58

BOLT W/WASHER M12X40 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 260131-20402 67

BOLT W/WASHER M12X50 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 260131-20502 89

BOLT,  12 X  55 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 260761-20552 101

BOLT,  20 X  50 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 260762-00502 14

BOLT,  20 X  70 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 260762-00702 101

BOLT, ADJUSTING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129972-77341 119

BOLT, FIXATION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-51490 114

BOLT, FLYWHEEL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119620-21500 110

BOLT, IDLE LIMIT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129155-61460 115

BOLT, M10X76 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119740-77250 119

BOLT, PIPE JOINT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 103854-39140 117

BOLT, REVOL. LIMIT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129155-61450 115

page 124/142



Description Parts Number P.
BOLT, STUD M8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-01570 104

BOLT,8X20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-73600 67

BOLT,8X73 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-73410 66

BOLT,10X80 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-73400 66

BOLT,W/WASHER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129407-77330 118

BONNET ASSY Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-65600-Y 56

BONNET ASSY, HEAD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119515-11380 106

BOOM ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-81100-Y 94

BOOM ASSY (YELLOW) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-811001 94

BOOM CYLINDER ASS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-721001 59

BOOM LOCK SEC ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74440 70

BOOM SEC ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74410 71

BOOTS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172141-41340 36

BOOTS, PEDAL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172157-45990 39, 41

BOWL, FUEL STRAINER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 124064-55510 24, 26

BRACKET ASSY,ELC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-17120 29

BRACKET ASSY,ELC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-17121 29

BRACKET ASSY,UP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-13400 22

BRACKET BAUMACO . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172AYV-80000 9

BRACKET MED . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 17AA64-17740 8

BRACKET MED & G'TEL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172AYA-17790 7

BRACKET PTO . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172448-453801 41

BRACKET, OIL SEAL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172458-74140 71, 72, 73, 74, 76

BRACKET, SUB-TANK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 121256-44600 22

BRACKET, WORKING LAMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-172101 31

BRACKET,BOOM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172448-82302-Y 93

BRACKET,BOOM    (2J) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172448-82302-1 93

BRACKET,BOOT(GRAY:49 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172458-45510-1 36

BRACKET,FUSE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172183-16550 29

BRACKET,WIRE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-12100 20

BRACKET,WORK LAMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-17210-Y 31

BRADE,ASSY (GRAY:49) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-94100 98

BUCKET CYLINDER ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-724001 62

BUCKET SEC ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74460 70

BULB . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172187-17380 52, 53

BULB . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172187-17480 52, 53

BULB 12V-27W . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172156-17420 31

BUSH . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74670 77

BUSH . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172141-41360 37, 39, 40, 41, 55

BUSH . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172141-41370 35, 36

BUSH . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172165-47550 35

BUSH . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172458-72740 63

BUSH (B) 30X30 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172149-72680 62

BUSH 30X21 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172137-84451 96

BUSH 30X30 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 245500-30300 62, 64, 65

BUSH 30X45 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172137-81300 95, 96

BUSH 35X30 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 245500-35300 59, 61, 63

BUSH 35X45 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172141-82270 94, 95

BUSH 40X50X40 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172168-72410 63

BUSH 50X65 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172171-54750 45

BUSH A 30X30 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172149-72440 61, 62, 64

BUSH, CAMSHAFT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-02411 103

BUSH, PISTON PIN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-23910 110

BUSH, RACK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129155-51521 113

BUSH,35-45-30 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-72190 59

BUSH,IDLE GEAR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-25911 109

BUSHING(17X8) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 168PA0-86720 57

BUZZER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172AYV-17520 9

CABLE, BLADE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-45690 37

CABLE, PTO . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-45290 41

CABLE,SWING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-45280 39

CAMSHAFT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-51030 113

CAMSHAFT ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119515-14581 109, 121

CANOPY ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-66280 14

CAP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129129-77380 118

CAP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . XM771870000 119

CAP HIGH IDLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119285-66650 116

CAP NUT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129209-61930 116

CAP, FLYWHEEL COVER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119620-01750 105

CAP, HYD.OIL TANK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172446-75250 79

CAP, LUB.OIL SUPPLY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 124160-01751 104, 106

CAP, TANK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 194250-04301 23

CAP, VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 105010-11490 106

CAP,SPRING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172458-74170 71, 72, 73, 74, 76

page 125/142



Description Parts Number P.
CASE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129209-61961 116

CASE ASSY, GOVERNOR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119540-61100 115

CASE, GOVERNOR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-61060 115

CASE,FILTER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74170 75

CAUTION PLATE ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172171-03420 17

CHECK VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172458-74150 70, 71, 73, 74, 76

CHECK VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172458-74290 71, 72, 75

CHECK VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172490-74310 74

CIRCLIP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172456-77200 67

CIRCLIP   52 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 222520-00520 32

CIRCLIP   62 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 222520-00620 33

CIRCLIP 25 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 222920-00250 57

CIRCLIP E- 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 222720-00030 115

CIRCUIT, ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172187-17371 52, 53

CLAMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172122-79920 83

CLAMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172122-79930 90

CLAMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172137-16560 24

CLAMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172142-76950-6 89

CLAMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172142-76950-Y 89

CLAMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172478-73630 68

CLAMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . XM0690-00000 119

CLAMP  8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 124066-59100 117

CLAMP  25 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 230010-25000 22

CLAMP 10X70 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172126-16540 23

CLAMP 12 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 124766-59050 22, 23, 24

CLAMP 13 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 230000-13000 82, 90

CLAMP 16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 230010-16000 86, 87

CLAMP 41 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 230010-41000 22, 80

CLAMP 60 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 230000-60000 19

CLAMP ASSY, FUEL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-14200 23

CLAMP HOSE    12 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 230800-13000 23

CLAMP HOSE 22 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 230010-22000 105

CLAMP(B) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172112-16650 28

CLAMP, SUB-TANK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 124450-44550 22

CLAMP,BATTERY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 194940-64750 27

CLAMP,HOSE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172446-78750-Y 48

CLAMP,HOSE(YELLOW:2J . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172446-78750-2 48

CLIP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172122-17190 55

CLIP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172444-17660 54

CLIP, TREE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172176-68210 45, 101

CLUMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-11340 18

CLUTCH ASSY, STARTER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129129-77390 118

COLER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . X4A10092KA 119

COLLAR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-61360 47

COLLAR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-82880 96, 97

COLLAR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172010-01640 59, 94, 95, 98

COLLAR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172173-73520 67

COLLAR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172449-72350 59

COLLAR (GEAR PUMP) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 168PA0-86830 57

COLLAR, 17.3X2.3X4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-45580 43

COLLAR. FIC FIX . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-51480 114

CONNECTOR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172112-77361 80

CONNECTOR ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172141-76900 88

CONNECTOR, GLOW PLUG . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-77820 106

CONTROL BLOCK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 168PA0-86730 57

COOLER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-13190 22

COOLER ASSY, OIL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-13220 22

CORD ASSY,BATTERY (+ . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-16101 28

COTTER PIN 2.0X20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 224172-00200 35, 56, 101

COTTER PIN 2.0X25 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 224172-00250 28

COTTER PIN 2.5X20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 224172-50200 39, 41

COTTER PIN 4.0X40 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 224174-00400 98

COUPLER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . XM771860000 119

COUPLING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172448-71200 57

COUPLING 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 900123- 11

COUPLING F1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172AYA-76590 12

COUPLING M1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172AYA-76580 12

COUPLING M1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 900122- 11

COUPLING SET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 168PA0-29020 57

COVER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119515-42041 112

COVER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129129-77362 118

COVER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129155-51701 113

COVER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172137-79950 90

COVER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172183-16590 29

page 126/142



Description Parts Number P.
COVER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172187-17080 30

COVER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172187-17090 30

COVER  ASSY,BATTERY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-61610 49

COVER  ASSY,HOSE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-615501 48

COVER (A1), PILOT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172458-74250 70, 71, 74, 76

COVER (A2), PILOT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172458-74550 72, 75

COVER (B1), PILOT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172458-74240 70, 71, 72, 74, 75, 76

COVER (L) ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-614001 50

COVER (R) ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-61260 50

COVER ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-61260-Y 50

COVER ASSY, HOSE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-61550-Y 48

COVER ASSY,C/V  (49) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-61310 47

COVER ASSY,F.I.PUMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-32100 104

COVER ASSY,FO . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-61660 49

COVER ASSY,GEAR CASE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119734-01590 104

COVER ASSY,GEAR CASE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 719734-01500 104

COVER ASSY,SJ   (49) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-61520 46

COVER L ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-61400-Y 50

COVER PAD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172187-45760 39, 41

COVER R,MOTOR   (49) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-61510 46

COVER, BLIND . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129100-52200 114

COVER, BODY SIDE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-51750 113

COVER, BOOM CYLINDER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-720501 59

COVER, GEAR CASE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-01521 104

COVER, HOSE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78910 83

COVER, LUB.OIL PUMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-32080 104

COVER, PUMP TIMING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-01750 104

COVER, SWITCH . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172AYV-16770 8

COVER, THERMOSTAT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129350-49530 112

COVER,CYLINDER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-72051-Y 59

COVER,CYLINDER  (2J) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-72051-1 59

COVER,DIAPHRAGM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119802-03121 106

COVER,END ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-73420 66

COVER,FRAME(GRAY:49) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172458-504802 46

COVER,MOTOR(GRAY:49) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-61500 46

COVER,PEDAL(GRAY:49) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172458-45540-1 39, 41

COVER,PUMP (GRAY:49) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-61350 47

COVER,RADIATOR CAP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-61710 49

COVER,RES CAP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-61700 49

COVER,ROLLER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-73390 66

CRADLE (MD-9CA) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 168PA0-86340 57

CRADLE HOLDER CMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 168PA0-86290 57

CRANKSHAFT ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119515-21700 110, 121

CRAWLER ASSY, RUBBER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 17AA64-38600 13

CRAWLER, RUBBER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-38600 13

CUNTERSUNK HEAD SCREW M . . . . . . . . . . . . . . . . . . . . . . . . . . . . 265770-60122 112

CUP, STRAINER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 121254-55510 24

CUSHION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A59-64960 10

CYLINDER ,BUCKET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-72400-Y 62

CYLINDER ASSY,ARM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-72300-Y 61

CYLINDER,BOOM CMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-72100-Y 59

DECORATION SET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 17AA64-03811 16

DEFLECTOR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129155-51400 113

DIAPHRAGM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119802-03131 106

DIAPHRAGM ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119802-03100 106

DIODE, 1.5A . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1A7130-51130 28

DIPSTICK, LUB OIL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119515-34801 111

DRAIN PLUG, WATER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172444-13210 22

DRIVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-73450 66

DRIVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-73610 67

DRIVE SET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 17AA64-03801 16

DUCT ASSY,OC(GRAY49) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-13700 22

DUST COVER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172448-73900 69

ELBOW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172487-76200 84

ELBOW 1/2X3/8 ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-76160 88

ELBOW 90ç 1/4X3/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172147-76180 82

ELBOW,NIPPLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172131-76130 84

ELEMENT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119655-12560 19

ELEMENT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119810-55650 24

EMBLEM ASSY Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-03050 56

EV A,COVER L . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-61450 50

EV A,COVER R . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-61470 50

EV B,COVER L . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-61460 50

EV BONNET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-65170 56

page 127/142



Description Parts Number P.
EV,SEAT BASE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-64120 54

EV,SEAT MOUNT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-64960 55

EV,STEP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-62130 51

EXTEND BLADE (L) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-94250 98

EXTEND BLADE (R) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-94260 98

EXTENSION CYLINDER ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-72700 65

FAN (D=290) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119233-44740 112

FIE ASY(3TNV70-XBV . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 719540-51450 113

FILTER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74180 75

FILTER ASSY,RETURN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-73770 79

FILTER, LUB. OIL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119305-35151 111

FILTER,SUCTION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-73700 79

FITTING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119840-59570 117

FITTING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172124-76160 84, 88

FITTING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172141-76180 59, 61, 62, 68, 80, 84, 88

FITTING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172147-76260 88

FITTING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172187-76170 88

FITTING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172422-76130 88

FITTING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172478-76200 68

FITTING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172730-75141 80, 81

FITTING  AA04C04Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 233910-20000 62, 63, 64, 65, 82

FITTING  BA04C04Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 233940-20000 82

FITTING  CA04C04Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 233930-20000 82

FITTING  CA06C06Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 233930-30000 86

FITTING 1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172183-76200 88

FITTING 3/8-1/4L . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172141-76920 88

FITTING 90-3/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172142-76181 88

FITTING G1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172455-76220 90

FITTING G3/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172116-76381 88

FITTING PF1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172137-75570 89

FITTING PF1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172123-76121 88, 90, 91

FITTING PF3/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172645-76570 88

FITTING T 1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172162-76320 82

FITTING, GREASE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172312-77820 92

FLANGE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-51150 109, 114

FLANGE BOLT H M 6X10 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 261060-60102 111, 115, 116

FLANGE BOLT H M 6X12 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 261060-60122 104, 105, 109, 121

FLANGE BOLT H M 6X14 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 261060-60142 116

FLANGE BOLT H M 6X16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 261060-60162 104

FLANGE BOLT H M 6X20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 261060-60202 107, 116

FLANGE BOLT H M 6X25 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 261060-60252 105

FLANGE BOLT H M 6X30 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 261060-60302 112

FLANGE BOLT H M 6X35 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 261060-60352 109

FLANGE BOLT H M 6X40 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 261060-60402 104

FLANGE BOLT H M 6X45 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 261060-60452 105, 116

FLANGE BOLT H M 6X60 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 261060-60602 104

FLANGE BOLT H M 6X65 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 261060-60652 104

FLANGE BOLT H M 8X12 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 261060-80122 112

FLANGE BOLT H M 8X16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 261060-80162 106

FLANGE BOLT H M 8X20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 261060-80202 58, 112, 119

FLANGE BOLT H M 8X30 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 261060-80302 36

FLANGE BOLT H M 8X40 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 261060-80402 106

FLANGE BOLT H M 8X50 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 261060-80502 112

FLANGE BOLT H M10X16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 261061-00162 47

FLANGE BOLT H M10X20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 261061-00202 47

FLANGE BOLT H M10X25 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 261061-00252 118

FLANGE NUT H M8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 263060-80002 104, 108

FLANGE NUT H M8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 263660-80002 10, 18, 41

FLANGE NUT H M10 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 263061-00002 119

FLANGE NUT H M10 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 263671-00002 23

FLANGE, MOUTING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172456-77160 67

FLANGE, PUMP INLET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172124-76100 80

FLANGE,SWIVEL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172446-73890 69

FLEX HORN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129400-92410 120

FLOAT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 121257-55731 24, 26

FLOORMAT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-62270 51

FLYWHEEL ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119515-21590 110

FLYWHEEL ASSY (12P) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . X3A08863KA 119

FORK ASSY,IDLER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-37200 33

FORK L,IDLER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-37130 33

FORK R,IDLER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-37140 33

FRAME ASSY,L-CENTER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-50201 44

FRAME, CRAWLER (R) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-50410 44

FRAME,CRAWLER L(49) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-50400 44

page 128/142



Description Parts Number P.
FRAME,L-CENTER (49) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-50200 44

FRAME,TURNING   (49) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-54100 45

FRONT BEARING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172456-77240 67

FUEL GAUGE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172456-14151 23

FUEL INJECTOR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-51300 113

FUEL PIPE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172456-14610 24

FUEL PIPE L=260 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172171-14610 23

FUEL PUMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129612-52100 24

FUEL TANK, ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-14110 23

FUSE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 294201-50000 29

FUSE 3A . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172AYV-17490 9

FUSE 40A . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172447-17150 29

G'TEL BRACKET ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 17AA64-17750 7

G'TEL MODCOD50 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172AYA-17720 7

G'TEL REL 9000 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172AYA-17700 7

G'TEL, BRACKET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172AYA-17710 7

GASKET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-42031 112

GASKET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-61070 115

GASKET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 124701-11911 18

GASKET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129155-52051 114

GASKET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172162-14200 23

GASKET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172187-17570 52

GASKET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 194151-04150 23

GASKET 6 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 234180-60000 24, 26

GASKET 8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 234140-80000 112, 120

GASKET 10 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129150-49360 112

GASKET 12 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 234141-20016 116

GASKET 16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 124465-44950 112, 120

GASKET LOWER COVER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-61050 115

GASKET RGU55 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172449-72321 61, 62, 65

GASKET RGU65 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172449-72960 63

GASKET SIDE COVER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-51711 113

GASKET SIDE COVER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-51761 113

GASKET, BONNET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119515-11310 106, 120

GASKET, BONNET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119515-11330 106, 120

GASKET, C.W. PUMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119515-42020 112, 120

GASKET, CYL. HEAD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119515-01330 103, 120

GASKET, DELIVERY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 124550-51350 113

GASKET, NOZZLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119600-11460 106, 120

GASKET, RETURN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129901-59560 117, 120

GASKET,MANIFOLD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-13110 108, 120

GAUGE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172447-75600 79

GAUGE ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172187-17341 52, 53

GEAR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172456-77170 67

GEAR ASSY, IDLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-25101 109, 121

GEAR, RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 124950-21600 110

GEAR,PUMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-25930 109

GENERATOR  ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119910-77200 119

GEROLLER ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-73350 66

GREASE NIPPLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 247610-20000 33, 35, 36, 59, 92, 96, 97, 98

GREASE NIPPLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 247610-40000 39, 41, 59, 61, 95, 98

GREASE NIPPLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 247610-50000 35, 45, 61, 62, 63, 94

GRIP (L) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172164-45951 36

GRIP (R) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172164-45961 36

GRIP, BLADE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172164-45970 37

GRIP,RED . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A77-46050 34, 35

GROMMET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A23-72052 59, 61, 62

GTEL, SEAL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172AYA-17770 7

GUID ASSY,445 (2J) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-729501 62

GUID ASSY,500 (2J) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-729001 61

GUIDE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A23-72081 59, 61, 62

GUIDE ASSY, 545 (2J . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-722501 59

GUIDE ASSY,445 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-72951-1 62

GUIDE ASSY,445 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-72951-Y 62

GUIDE ASSY,500 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-72901-1 61

GUIDE ASSY,500 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-72901-Y 61

GUIDE ASSY,545 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-72251-Y 59

GUIDE ASSY,545  (2J) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-72251 59

GUIDE ASSY,HOSE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-71210 57

GUIDE ASSY,HOSE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-71211 57

GUIDE L,HOSE ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-76200 83

GUIDE PL,HOSE ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-76250 89

GUIDE PR,HOSE ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-76260 89

GUIDE R,HOSE ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-76240 83

page 129/142



Description Parts Number P.
GUIDE, DIPSTICK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 121520-34810 111

GUIDE, RACK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 158600-51790 114

GUIDE, VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119515-11800 106

HANDLE, COCK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 104200-55341 24, 26

HANDLE,LOCK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172187-61421 49, 56

HARNEES, KEY SWITCH . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172187-17070 30

HARNESS (A), WIRE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-16501 28

HARNESS (B), WIRE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-16551 29

HARNESS ASSY, A . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-16502 28

HARNESS ASSY, B . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-16552 29

HARNESS C . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172458-16140 28

HARNESS, BAT. MINUS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-16131 28

HARNESS, F . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-16120 28

HARNESS,BOOM LAMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172448-16550 31

HEAD 60 30 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172447-72860 64

HEAD 6035 COMPL. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172149-72241 59

HEAD ASSY, 55 30 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-72810 65

HEAD ASSY, CYLINDER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119515-11740 106

HEAD ASSY, CYLINDER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172449-72410 61

HEAD ASSY, CYLINDER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172449-72560 62

HOLDER ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129407-77300 118

HOLDER, NOZZLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 118200-53010 117

HOOD, ASSY (YELLOW:2J) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-651001 56

HORN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 194151-57100 29

HOSE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A46-78500 90

HOSE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 184015-59130 24

HOSE (9.5X600 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172455-14470 23

HOSE 340 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 184014-59650 25

HOSE 850 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 184015-59250 24

HOSE A, AIR CLEANER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-11520 19

HOSE ASSY,FO 260 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-14250 24

HOSE B, AIR CLEANER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-11530 19

HOSE F204BB043W . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78501 81

HOSE F204BB059W . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78511 81

HOSE F204BB090 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78330 85

HOSE F204BC059 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78250 82

HOSE F204BC059S . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78270 84

HOSE F204BC063 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78310 82

HOSE F204BC069 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78260 82

HOSE F204BC069 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78261 82

HOSE F204BC111 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78340 85

HOSE F204BC137K . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78391 83

HOSE F204BC147K . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78401 83

HOSE F204BC198R . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78301 83

HOSE F204BC248R . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78291 83

HOSE F204BC303R . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78411 83

HOSE F204BC330R . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78421 83

HOSE F204BE082W . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A6478460 81

HOSE F204BE094W . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78481 81

HOSE F204BE094W . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A6478482 81

HOSE F204BX032W . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78470 81

HOSE F205BB085W . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78441 81

HOSE F205BB089W . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78451 81

HOSE F206BC030 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78371 82

HOSE F206BC035 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78350 82

HOSE F206BC041 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78380 82

HOSE F206BC045 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78360 82

HOSE F206BC115R . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78551 89

HOSE F403BB095 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-79140 91

HOSE F403BB095 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-79230 91

HOSE F403BB120 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78790 91

HOSE F403BC026 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78651 84

HOSE F403BC117 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78681 90

HOSE F403BC117 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78800 91

HOSE F403BC125 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78810 91

HOSE F403BC132 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-79130 91

HOSE F403BC138 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-79220 91

HOSE F403BC150S . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78821 91

HOSE F403BE115 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78671 90

HOSE F403CC038 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78700 90

HOSE F403CC042 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78640 90

HOSE F403CC066 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78630 90

HOSE G504BC030S . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-79250 68

HOSE G804BY120 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78721 90

page 130/142



Description Parts Number P.
HOSE G804BY173 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78730 90

HOSE G804YY055 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78211 82

HOSE G804YY055 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172464-78212 82

HOSE G804YY077 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78221 90

HOSE G806YY021 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78231 86

HOSE G808BY075 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78170 87

HOSE G808CY082S . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78161 87

HOSE G808YY032S . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78191 87

HOSE G808YY138 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78200 87

HOSE H206BZ062S . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78140 80

HOSE H206CC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78570 89

HOSE H208BZ050S . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78130 80

HOSE H208BZ059S . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78120 80

HOSE H504BC056S . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78610 82

HOSE H504CC103S . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78620 80

HOSE H504CE052 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78611 82

HOSE H504CE052 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78612 82

HOSE H506BC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78580 89

HOSE NA, SUCTION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78101 80

HOSE P202BB085W . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78492 81

HOSE P204BC050W . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78520 81

HOSE P204BC068W . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-78530 81

HOSE P602YY090 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-77800 92

HOSE P602YY100 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A47-77800 92

HOSE, OIL DRAIN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119540-39930 105

HOSE, OIL DRAIN CMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119540-39910 105

HOUSING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 168PA0-86020 57

HOUSING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172447-17140 29

HOUSING ASSY, GEAR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-01501 104

HOUSING, BEARING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172456-77150 67

HOUSING, FLYWHEEL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119515-01601 105

HOUSING, VALVE ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-73640 67

HUB,SWIVEL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172448-73860 69

HYDRAULIC FILTER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-73780 79

IDLER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-37100 33

IDLER, ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-37210 33

IN-PANEL (G) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A47-63110 52

IN-PANEL (R) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A47-63121 52

INDICATOR PANEL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172472-17351 53

INSULANT,THERMAL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172183-11400 18

JEU DE JOINTS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 719544-92600 120

JOINT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74640 77

JOINT 12, PIPE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 101304-59020 117

JOINT G1/8-G1/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-76101 81

JOINT, DRAIN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-76120 86

JOINT,GREASE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A47-77820 92

JOINT21-M20X48 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-68290 101

KEY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 168PA0-86050 57

KEY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172AYV-17430 9

KEY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-11190 106

KEY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 122710-51090 113

KEY  4X12 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 225120-40120 110

KEY ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 933110-00301 30

KEY ASSY, CYLINDER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172164-66170 49, 56

KEY HARNESS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172AYV-17440 9

Kit BAUMACO D . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172AYV-17310 9

KIT,SEAL SWING MOTOR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-73660 67

KNOB . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74920 77

KNOB RED M10 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1D4070-23580 34, 35

KNOB, THROTTLE LEVER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 194150-01190 38

LABEL PEDAL LOCK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172458-03240 41

LABEL PICTOGRAMME . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A59-03820 16

LEVER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74910 77

LEVER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119810-55340 24

LEVER (R), TRACK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-45130 36

LEVER ASSY, GOVERNOR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119761-61500 115

LEVER ASSY, W-N . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-45800 38

LEVER ASSY,ACCEL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-12140 20

LEVER L ASSY,TRACK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-45101 36

LEVER L,TRACK   (49) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-45100 36

LEVER R ASSY,TRACK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-45131 36

LEVER STAND ASSY,L . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-46101 35

LEVER STAND,L   (73) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-46100 35

LEVER, CONTROL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119515-61440 115

page 131/142



Description Parts Number P.
LIFTER, ENGINE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119718-07910 106

LIMITER ASSY, FUEL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 158601-61790 116

LIMITER,CURRENT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119653-77710 29

LINK (L), BUCKET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-814101 96

LINK (R), BUCHET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-814401 96

LINK ARM ASSY,W-N . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-45850 38

LINK ASSY,BUCKET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-81380-Y 96

LINK, ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-45650 39, 41

LINK, BUCKET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-813801 96

LINK, L=28.8  :88 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-61140 115

LINK, L=29.3  :3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-61120 115

LINK, L=29.8  :98 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-61130 115

LINK, L=30.3  :03 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-61150 115

LIQUID,SEAL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 977770-1207F 120

LOCK LEVER ASSY,R(49 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-46450 34

LOCK LEVER ASSY,R(49 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-46451 34

LOCK LEVER,L(GRAY:49 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A47-46343 35

LOCK LEVER,L(GRAY:49 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A47-46344 35

LOCK PLATE,FO . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-61820 49

LOCKING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 118400-51370 113

MAIN BEARING SET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 719717-02901 103

MAIN METAL US=0.25 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 719717-02911 103

MANIFOLD, EXHAUST . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119540-13100 108

MED, KEY SWICTH . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172AYV-16750 8

MED, LED HARNESS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172AYV-16680 8

METAL ASSY, CRANK PIN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119515-23601 110, 121

METAL CLIP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1A7347-51200 28

METER ASSY, HOUR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172187-17350 52

MODCOD50 FILM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172AYA-17780 8

MOTOR ASSY, TRAVELING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-73300 66

MOTOR ASSY, TURNING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-73310 67

MOUNT ASSY,BONNET(73 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-65200 56

MOUNT ASSY,ENGINE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-13120 21

MOUNT ASSY,FUEL OEL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-14410 23

MOUNT ASSY,PUMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-71100 57

MOUNT ASSY,SEAT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-64201 55

MOUNT ASSY,SEAT (73) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-64200 55

MOUNT FL,ENGINE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-13100 21

MOUNT FR,ENGINE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-13110 21

NEEDLE BEARING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172456-77250 67

NEEDLE BEARING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 241622-02620 58

NIPPLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172186-76390 82

NIPPLE G1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A47-76230 88

NOZZLE ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119517-53001 117

NOZZLE ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119517-53010 117

NUT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 26347-080002 38

NUT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119620-59700 117

NUT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129255-61410 115

NUT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . X02802-10230 118

NUT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . X9490561370 118

NUT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . XM8637-20000 119

NUT H M . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 267560-60002 116

NUT H M . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 267560-80002 36, 37

NUT H M . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 267561-00002 36

NUT H M . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 267561-20002 20, 93

NUT H M . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 267570-80002 41

NUT H M 6 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 267160-60002 27, 114

NUT H M 8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 267160-80002 20, 28, 31, 39, 41, 68, 70

NUT H M10 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 267161-00002 21, 58, 96, 97

NUT H M12 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 267161-20002 109, 114

NUT H M14 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 267161-40002 8

NUT H M14 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 267361-40002 21

NUT H M16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 267161-60002 44

NUT H M18 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 267761-80002 29

NUT M6 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129209-61370 115

NUT M8XP1.0 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129150-11750 106

NUT W/WASHER H M . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 260510-80002 18, 36, 39, 41

NUT, 12 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 26736-120002 116

NUT, GOVERNOR WEIGHT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119660-61300 115

NUT,ADJUSTING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74660 77

NUT,LOCK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74900 77

O-RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 102103-55520 24, 26

O-RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-42320 112

O-RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-51420 114

page 132/142



Description Parts Number P.
O-RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129129-77350 118

O-RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129155-51580 113

O-RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 158552-61900 116

O-RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172455-75300 79

O-RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 243110-00060 71, 72, 74

O-RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 243110-00110 58

O-RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 243110-00120 71, 72, 73, 74, 76

O-RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 243110-00140 58

O-RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 243110-00160 22, 79, 116

O-RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 243110-00180 70, 71, 72, 73, 74

O-RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 243110-00210 34, 39, 40, 41

O-RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 243110-00220 58

O-RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 243110-00320 104, 107, 120

O-RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 243110-00350 80

O-RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 243110-00380 79

O-RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 243112-40100 24, 26

O-RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 243150-00080 75, 81

O-RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 243150-00090 71

O-RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 243150-00100 71

O-RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 243150-00140 33, 58, 74, 80, 81, 84, 88

O-RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 243150-00180 80, 88

O-RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 243150-00200 77

O-RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 243150-00220 58

O-RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 243150-00300 33

O-RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 243150-00440 79

O-RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 243160-00150 113

O-RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 243210-00350 80

O-RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 243210-00700 69

O-RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 243410-00140 58

O-RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 243410-00240 120

O-RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 243410-00630 58

O-RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 243410-00670 58

O-RING 1A S-7.0 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 243410-00070 115

O-RING 1A S-14.0 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 194327-45640 58

O-RING 1B P-10A . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 243152-40100 75

O-RING 1B P-11.0 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 243150-00110
58, 59, 61, 62, 68, 70, 71, 72, 73, 74, 75,
76, 80, 84, 88, 90, 91

O-RING 27X5.7 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172124-46200 35, 36

O-RING 55.76X5.7 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172142-73800 69

O-RING P 12.0 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119624-32040 104, 120

O-RING S6 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129155-51280 113, 115

O-RING, F.I.PUMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 121850-51960 104, 120

O-RING, P15.0 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-32060 111, 120

O-RING, P17.0 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-32050 104, 120

OVERLOAD 250 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172456-74280 70

OVERLOAD 300/5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172456-74440 70

PACKING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 168PA0-86030 57

PACKING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172187-17320 52, 53

PACKING  S 22 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172458-74230 70, 71, 72, 74, 75, 76

PACKING G4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172458-74720 70, 71, 72, 73, 74, 76

PAD,PEDAL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172458-45950 40

PAN HEAD SCREW M . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 265570-40082 55

PAN HEAD SCREW M . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 265570-50122 23

PAN HEAD SCREW W/WASHER . . . . . . . . . . . . . . . . . . . . . . . . . . . . 260220-50122 23, 114

PAN HEAD SCREW W/WASHER . . . . . . . . . . . . . . . . . . . . . . . . . . . . 260220-60162 114

PAN, DUST . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119258-12530 19

PANEL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A77-17250 52

PANEL, INSTRUMENT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172472-17501 52

PARALLEL PIN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-51070 113

PARALLEL PIN 6x12 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 223120-60120 57

PARALLEL PIN 8X 16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 223120-80160 57

PARALLEL PIN 8X16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129100-01580 105, 110

PARALLEL PIN 8x20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 223120-80200 57

PEDAL (L), TRACK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A47-44230 36

PEDAL (R), TRACK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A47-44200 36

PEDAL ASSY (GRAY:49) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-45900 40

PEDAL,SWING(GRAY:49) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172458-45521-1 39, 41

PILOT BLOCK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A47-76310 90

PIN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172113-12522 20

PIN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172137-70570 67

PIN    8X16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 224870-80160 23

PIN ,40X120 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-82670 63

PIN 4.75X14 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 933110-54100 36, 37, 38, 39, 41

PIN 6,COME-OFF SNAP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1C6281-52310 20, 36, 37, 38, 39, 41

page 133/142



Description Parts Number P.
PIN 10X28, STRAIGHT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 194940-24350 45

PIN 25 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172448-94710 98

PIN 25X143 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172448-94700 98

PIN 30X65 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-50730 65

PIN 30X76 A . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-94350 98

PIN 30X76 B . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-94370 98

PIN 30X87 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-82820 95

PIN 30X121 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-82790 94

PIN 30X159 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-82850 96, 97

PIN 35X110 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-82620 59

PIN 35X127 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-82760 59

PIN 35X155 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-82730 94

PIN 35X237 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-82601 94

PIN 40X96 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-82650 63

PIN ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A55-99451 97

PIN, 50X312 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-82641 93

PIN, BARREL LOCKING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129155-51140 113

PIN, PISTON . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119515-22300 110, 121

PIN,30X95 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-50720 65

PIN,PARALLEL(4X14 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 158802-85040 57

PIN,SPRING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74930 77

PINION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129129-77270 118

PINION, CONTROL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129155-51550 113

PINION, STARTER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . X02837-12350 118

PIPE (L), PTO . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-766001 89

PIPE (R), PTO . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-766301 89

PIPE A, WATER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-13510 22

PIPE ASSY ,INJECTION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119546-59810 117

PIPE ASSY ,INJECTION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119546-59820 117

PIPE ASSY ,INJECTION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119546-59830 117

PIPE ASSY, HYDRAULIC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-39210 111

PIPE ASSY, LUB,OIL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119515-35080 111

PIPE ASSY,F.O.RETURN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119515-59540 117

PIPE B, WATER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-13520 22

PIPE, AIR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-11310 18

PIPE, FUEL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172186-13810 22, 24

PIPE, FUEL RETURN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119540-59570 117

PIPE, KNOCK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119660-01911 104

PIPE,CORRUGATE L770 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 184015-59260 24

PIPE,CORRUGATED 1410 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172456-14620 24

PIPE,CORRUGATED L180 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-14260 24

PIPE,FUEL RETURN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119540-59560 117

PIPE,HAND HOLD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-64710 55

PIPE,HAND HOLD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-64730 55

PISTON ,HYDRAULIC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172456-77180 67

PISTON 55(24-28) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A20-72430 59

PISTON ASSY  (0S=0.25) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119515-22900 110

PISTON W/RINGS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119515-22080 110, 121

PISTON,55 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-72860 65

PISTON,55X22X28 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-72440 62

PISTON,55X27X28 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-72390 61

PISTON,60X22X28 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-72640 64

PISTON,65X27X31 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-72540 63

PLATE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74590 77

PLATE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-51330 113

PLATE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129209-61970 116

PLATE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172137-70590 67

PLATE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172187-17470 52, 53

PLATE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172456-77220 67

PLATE ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . X2A10592KA 119

PLATE ASSY (GRAY:73) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-64100 54

PLATE ASSY,BASE L . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A47-46230 35

PLATE ASSY,COVER(73) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-61630 49

PLATE ASSY,COVER(73) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-61850 49

PLATE CMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A78-74650 77

PLATE(C),LOCK(GRAY49 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172117-83970-7 63

PLATE, BAFFLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119515-11320 106

PLATE, BAFFLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-03031 106

PLATE, GUIDE (L) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A59-46510 42

PLATE, GUIDE (R) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A59-46520 42

PLATE, LINK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-45840 38

PLATE, RUBBER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-14230 23

PLATE, SPACER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172183-76250-2 89

PLATE, SPACER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172183-76250-Y 89

page 134/142



Description Parts Number P.
PLATE, VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172148-73350 67

PLATE,CIRCULAR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74650 77

PLATE,COIL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . X2A07075KB 119

PLATE,DIAPHRAGM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119802-03110 106

PLATE,FRICTION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172456-77210 67

PLATE,LOCK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-65180 56

PLATE,LOCK (GRAY:49) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-50770 65

PLATE,LOCK(PTO  (10) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172448-45800-3 41

PLATE,SLIDE 520 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-72980-Y 61, 62

PLATE,SLIDE 520 (2J) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-729801 61, 62

PLATE,SLIDE 585 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A23-72951-Y 59

PLATE,SLIDE 585 (2J) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A23-729511 59

PLATE,VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-73380 66

PLUG . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1A6750-29850 57

PLUG . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-73440 66

PLUG . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 121250-49121 22

PLUG . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129001-32330 104

PLUG . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 158600-51410 113

PLUG . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 158600-51420 113

PLUG . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 158600-51570 113

PLUG . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172137-70490 67

PLUG . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172151-73400 77

PLUG . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172168-73590 67

PLUG . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172176-67790 49

PLUG . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172187-17560 52

PLUG . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172458-74630 70, 71, 73, 74, 76

PLUG (RELIEF VALVE) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 168PA0-86750 57

PLUG 6 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 101720-55750 24, 26

PLUG 25 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119285-01990 103

PLUG 30 (SUS) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 105311-01090 103

PLUG 35 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119285-11990 106

PLUG 45 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119623-01250 103

PLUG GPM1/32 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172458-74460 71, 72

PLUG M8,DRAIN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 234911-40002 79

PLUG M10 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 238871-00002 115

PLUG M16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 105425-01690 21

PLUG PT 1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 238710-20000 90

PLUG PT 1/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 238710-10000 67, 69, 90

PLUG PT 1/16,SCREW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 23876-005000 106

PLUG PT1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 124160-01910 103

PLUG PT1/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 124060-01050 103

PLUG PT1/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 933171-13691 33

PLUG PT3/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 238760-30000 104

PLUG, COOLER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172446-13450 22

PLUG, DRAIN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119656-39930 105

PLUG, DRAIN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 171056-49120 112

PLUG, DRAIN R03 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129916-49740 112

PLUG, G1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 178076-12400 57

PLUG, GLOW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-77800 106

PLUG, OIL FEED . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172116-75850B 79

PLUG,PF1/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172458-74670 75

PLUNGER ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119515-51100 113

PLUNGER BLOCK CMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 168PA0-86140 57

PORT BLOCK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 168PA0-86010 57

POWER PISTON SET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 168PA0-29010 57

PRINT CIRCUIT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172187-17360 52, 53

PROTECTOR  (GRAY:49) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-72690 64

PROTECTOR NOZZLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129901-11450 106, 120

PTO SEC ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74210 74

PUMP ASSY, C.W. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119515-42001 112

PUMP ASSY, PISTON . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-73100 57

PUMP COMP.,GEAR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 168PA0-87010 57

RACK, CONTROL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-51500 113

RADIATOR ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-13210 22

RAIL SET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A59-64970 10

RECEIVER,SPRING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-51570 113

RELAY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172AYV-17580 9

RELAY, GROW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119650-77910 29

RELAY, SAFETY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119247-77100 29

RELIEF VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 168PA0-86740 57

RELIEF VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172456-74290 74

RELIEF VALVE 170 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74490 75

RELIEF VALVE 210 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74480 72

REMOTE CONTROL VALVE (D) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74320 77

page 135/142



Description Parts Number P.
REMOTE CONTROL VALVE (L) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74310 77

RESERVOIR TANK ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 772A64-75100 79

RETAINER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119534-61430 115

RETAINER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129129-77260 118

RETAINER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 158600-51270 113

RETAINER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 158842-86360 57

RETAINER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 158842-86610 57

RETAINER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 158842-86620 57

RETAINER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . X0283270140 118

RETAINER, INJ. PIPE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129150-59120 117

RETAINER, SHAFT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119660-61901 115

RETAINER, SPRING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129508-11180 106

RETAINING SPRING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 158600-51170 113

RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 105027-12580 19

RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129129-77430 118

RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172456-77190 67

RING EL, BUCK UP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172148-73870 69

RING SET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119515-22500 110

RING SET (0S=0.25) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119515-22550 110

RING, 8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74190 75

RING, BACK UP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172137-37850 33

RING, RETAINING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 110250-55610 24, 26

ROCK ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-65250 56

ROCK WASHER 55 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172173-72550 61, 62, 65

ROD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172725-16160 27

ROD (A), SPOOL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172124-46340 36

ROD ASSY, CONNECTING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119515-23000 110, 121

ROD ASSY,BLADE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-72651 64

ROD ASSY,SPRING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A47-46310 35

ROD ASSY,STOPPER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-65300 101

ROD ASSY,SWING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-72550 63

ROD END  8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172122-46590 36

ROD END, CMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172449-72810 63

ROD STOPPER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172444-64730 56

ROD, ARM CYLINDER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-72350 61

ROD, BOOM CYLINDER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-72150 59

ROD, BUCKET CYLINDER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-72450 62

ROD, PUSH . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119515-14400 109

ROD,ASSY,VARIABLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-72750 65

ROD,PUSH . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74600 77

ROLLER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-73630 67

ROLLER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . X02830-60061 118

ROLLER CATCH,F . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172448-65680 55

ROTOR ASSY, LUB. OIL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-32120 104

ROTOR INNER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-32110 104

ROTOR SET 13 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1E1271-27620 57

RUBBER 45, EDGE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172445-62010 50

RUBBER 315 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172456-13480 22

RUBBER PLATE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172446-14250 29

RUBBER PLATE (A) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172446-78760 48

RUBBER PLATE (B) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172446-78770 48

RUBBER PLATE A . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A29-62900 23

RUBBER, CUSHION 300 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172638-06710 22

RUBBER,20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172478-65220 49

SAFETY VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129900-32130 104

SCREEN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 171081-55910 24, 26

SCREW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119259-77250 119

SCREW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129100-51570 113

SCREW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129129-77460 118

SCREW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . XYSPS400800 119

SCREW 5X12 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 228575-00121 52

SCREW 5X16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 228575-00160 107

SCREW CBL M6X20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172451-65610 8

SCREW M4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 104200-55750 24, 26

SCREW M5X10 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 228575-00100 107

SCREW M6X16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119802-32130 104

SCREW M8X12 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172441-44350 42

SCREW, 10 X 45 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 26979-100452 58

SCREW, VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129150-11230 106

SEAL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172151-73420 77

SEAL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172458-74130 71, 72, 73, 74, 76

SEAL 35X45X4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172448-81610 59, 94, 95

SEAL 40X50X4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172448-72650 63

SEAL 50X60X4, DUST . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172448-54120 45

page 136/142



Description Parts Number P.
SEAL A . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-13310 22

SEAL A,OC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-13760 22

SEAL B . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-13320 22

SEAL B,OC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-13770 22

SEAL C . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-13680 22

SEAL C, RUBBER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172649-65770 56

SEAL C,OC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-13780 22

SEAL D,OC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-13790 22

SEAL KIT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172638-72200 59, 64

SEAL KIT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172638-72201 64

SEAL KIT,END COVER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-73520 66

SEAL KIT,TRAVEL M . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-73510 66

SEAL QLF255218, OIL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1E6140-73420 32

SEAL QLN306213.2,OIL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1A1060-48300 33

SEAL RING BS1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172AYA-76240 11, 12

SEAL SET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172149-57610 45

SEAL SET ,SWIVEL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172446-73900 69

SEAL SET HEAD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172449-72020 61

SEAL SET, HEAD 60 30 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-72020 64

SEAL SET,HEAD (65-35) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172449-72040 63

SEAL SET,HEAD 60 35 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-72030 59

SEAL SET,HEAD55 30 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-72040 62, 65

SEAL TC25 42 08, OIL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 244212-54208 58

SEAL WASHER  8S . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 221900-80002 111, 120

SEAL WASHER 10S . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 221901-00002 115

SEAL WASHER 12S . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 221901-20002 116, 117, 120

SEAL WASHER 16S . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 221901-60002 21, 114, 120

SEAL, DUST . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172448-81600 61, 62, 64, 95, 96

SEAL, DUST . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 933126-38600 33

SEAL, OIL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-01800 104

SEAL, OIL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 124085-02220 105

SEAL, SWIVEL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172447-73840 69

SEAL, UPPER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172149-57620 45

SEAL, VALVE STEM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-11340 106, 120

SEAL, VALVE STEM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-11350 106, 120

SEAL,240 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-64930 55

SEAL,480 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-64920 55

SEAL,560 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-64940 55

SEAL,600 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-64910 55

SEAL,1170 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-65160 56

SEAL,1500 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-64950 55

SEAL,STEP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-62120 51

SEAL,WEIGHT C . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172444-54920 45

SEALING CAP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 272411-20000 103

SEALING CAP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 272412-50000 112

SEAT ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A59-64000 10

SEAT BELT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A59-64980 10

SEAT, SPRING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172458-74530 72, 75

SEAT,SPRING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74610 77

SECTION TRAV. (L) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74350 72

SECTION, ARM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74230 74

SECTION, BLADE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74110 76

SECTION, BOOM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74400 71

SECTION, BOOM LOCK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74430 70

SECTION, BUCKET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74450 70

SECTION, CONFLUENCE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74150 75

SECTION, CONFLUENCE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74160 75

SECTION, INLET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74370 72

SECTION, OPTION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74260 73

SECTION, PTO . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74200 74

SECTION, SWING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74280 73

SECTION, TRAV. (R) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74390 71

SECTION, TURNING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74130 76

SENSER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 171056-49351 112

SEPARATOR, WATER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129335-55700 24, 26

SERVICE KIT 50H VIO17 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ABA006-00A 122

SERVICE KIT 250H/750H VIO17 . . . . . . . . . . . . . . . . . . . . . . . . . . . ABB006-00 122

SERVICE KIT 500H VIO17 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ABC006-00 122

SERVICE KIT 1000H+ VIO17 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ABE006-00 122

SHAFT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 168PA0-86060 57

SHAFT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129129-77400 118

SHAFT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172187-45530 39, 41

SHAFT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172187-45651 39, 41

SHAFT ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-45200 36

page 137/142



Description Parts Number P.
SHAFT ASSY, CONTROL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-61400 115

SHAFT ASSY, ROCKER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119515-11240 106

SHAFT ASSY,R LEVER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-46470 34

SHAFT, GOV. LEVER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129052-61390 115

SHAFT, IDLE GEAR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-25050 109

SHAFT, ROLLER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172448-37310 32

SHAFT, SWIVEL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172446-73872 69

SHAFT,14X54 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A23-72043 59, 61, 62

SHAFT,IDLER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-37120 33

SHIM 30, PIN ADJUST . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 933160-06711 94, 95, 96, 97, 98

SHIM 35 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172141-84601 60, 94

SHIM 40X75X0.5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172165-82580 63

SHIM 40X75X1.2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172165-82590 63

SHIM 40X75X1.6 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172165-82600 63

SHIM 50X85X1.2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172165-82530 93

SHIM 50X90X0.5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172165-82520 93

SHIM ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 158552-61700 115

SHIM PACK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129155-51600 113

SHIM SET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129901-53800 117

SHIM SET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 174307-51700 115

SHIM SET, ADJUSTING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129155-51450 113

SHIM T=0.6 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129156-61460 115

SHIM T=1.0 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 158552-61710 115

SHORT BLOCK ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 719534-01000 121

SHROUD ASSY(OC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-13360 22

SILENCER ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-11330 18

SLEEVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129155-61341 115

SLEEVE,INSULATION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74940 77

SLIDE PLATE ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-37500 32

SLOTTED SET SCREW M . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 269790-50162 106

SNAP PIN  4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 223720-40000 116

SNAP PIN 10 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 223721-00000 38

SNAP PIN 14 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 223721-40000 38

SNAP RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129155-51540 113

SNAP RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172173-73690 67

SNAP RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172173-73700 67

SNAP RING   12 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 222420-00120 106

SNAP RING   22 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 222520-00220 110, 121

SNAP RING   25 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 222420-00250 33

SNAP RING   30 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 222420-00300 33

SNAP RING   40 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 222420-00401 69

SNAP RING   42 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 222520-00420 57

SNAP RING   50 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 222420-00500 93

SNAP RING E 7 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 222720-00070 35

SOCKET ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-17250 30

SOCKET CAP SCREW 10,9 M . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 264500-50102 71, 72, 73, 74, 76

SOCKET CAP SCREW 10,9 M . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 264500-50452 78

SOCKET CAP SCREW 10,9 M . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 264500-60162 60, 61, 62

SOCKET CAP SCREW 10,9 M . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 264500-80252 58

SOCKET CAP SCREW 10,9 M . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 264500-80352 58

SOCKET CAP SCREW 10,9 M . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 264501-00252 32, 66

SOCKET CAP SCREW 10,9 M . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 264501-00352 57

SOLENOID VALVE ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 168PA0-87020 57

SOLENOID, STOP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119233-77932 116

SOUCER,FUEL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172458-14370 23

SPACER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A46-72070 59, 61, 62

SPACER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-73460 66

SPACER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172AYV-16780 8

SPACER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 121267-44760 112

SPACER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172146-82910 63

SPACER ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129155-61480 115

SPACER, AUX. SPRING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129155-51530 113

SPACER, OIL SUMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119515-01720 105

SPACER, SWIVEL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172157-73910 69

SPACER,R . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-53450 101

SPECER,F . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-53460 101

SPINDLE WHEEL ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-73360 66

SPOOL ASSY,ARM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74250 74

SPOOL ASSY,BLADE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74120 76

SPOOL ASSY,BOOM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74420 71

SPOOL ASSY,BUCKET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74470 70

SPOOL ASSY,OPTION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74270 73

SPOOL ASSY,PTO . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74220 74

SPOOL ASSY,SWING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74300 73

page 138/142



Description Parts Number P.
SPOOL ASSY,TRAVEL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74360 71, 72

SPOOL ASSY,TURNING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74140 76

SPRING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74620 77

SPRING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74630 77

SPRING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119534-61420 115

SPRING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 121250-55620 24

SPRING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129001-32320 104

SPRING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129129-77340 118

SPRING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129407-77410 118

SPRING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129486-61650 115

SPRING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172137-70580 67

SPRING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172162-46690 35, 40

SPRING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172165-45970 34

SPRING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172456-77230 67

SPRING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . X94917-30461 118

SPRING  8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172068-28490 41

SPRING 2.3X15X60 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A69-46270 35

SPRING 12 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 933170-01490 20

SPRING 16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 933168-14170 60, 62

SPRING PIN 3.5x40 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 223510-35040 35

SPRING PIN 5x10 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 223510-50010 114

SPRING PIN 5x32 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 223510-50032 34

SPRING PIN 6x12 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 223510-60012 106

SPRING PIN 6x40 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 223510-60040 35

SPRING PLUNGER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-51190 113

SPRING WAHER 16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 222121-60000 44, 45

SPRING WASHER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1A1040-43900 40

SPRING WASHER  4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 222170-40000 7, 8

SPRING WASHER  5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 222170-50000 78

SPRING WASHER 8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172137-46042 59, 61, 62

SPRING WASHER 10 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 222171-00000 10, 21, 60, 62

SPRING WASHER 12 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 222171-20000 14, 101, 109, 114

SPRING WASHER 14 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 222171-40000 21

SPRING WASHER 20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 222172-00000 14, 101

SPRING(CRADLE) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 168PA0-86650 57

SPRING(RELIEF VALVE) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 168PA0-86760 57

SPRING, ADJUST . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172448-37712 33

SPRING, CHECK VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172458-74360 71, 72, 75

SPRING, CHECK VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172490-74320 74

SPRING, COIL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129129-77410 118

SPRING, GOVERNOR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129489-61700 116

SPRING, RACK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129155-51591 113

SPRING, SCREEN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 121257-55720 24, 26

SPRING, SET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129486-61540 115

SPRING, SHAFT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119515-11280 106

SPRING, TAPER VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 104200-55330 24, 26

SPRING, VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-11131 106

SPRING,CHECK VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172458-74160 70, 71, 73, 74, 76

SPRING,DIAPHRAGM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119802-03141 106

SPRING,GAS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172455-46890 35

SPRING,RETURN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172458-74540 72, 75

SPROCKET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-29100 32

ST0PPER,RAIL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-64170 54

STARTER KIT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . X1280996600 118

STARTER RA1 4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119540-77010 118

STAY A . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172460-16700 28

STAY ASSY,VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-45600 78

STAY, CHECK VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172458-74640 71, 72, 75

STAY, CHECK VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172458-74650 74

STAY, CHECK VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172490-74330 74

STEP ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-62100 51

STETA ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . X3A02982KC 119

STOP VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74800 78

STOPPER F . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-13150 21

STOPPER R . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-13160 21

STOPPER, BOOM BRACKET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-54150 14

STRAINER ASSY, FUEL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119833-55620 24

STRAINER, FUEL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 194151-04141 23

STUD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129100-35140 111

STUD 21-M20X28 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-68250 14

STUD M8X50 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-13600 108

STUD, FEED PUMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129155-51020 113

SUMP ASSY, LUB.OIL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119540-01780 105

SUPPLY SEC ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74380 72

page 139/142



Description Parts Number P.
SUPPORT ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-13230 22

SUPPORT ASSY, ARM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119515-11200 106

SUPPORT, BEARING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-51060 113

SUPPORT, HOSE (A . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172156-78510 48

SUPPORT, HOSE (B) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172156-78520 48

SUPPORT, ROCKER ARM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-11260 106

SUPPORT, STAND 185 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-54230 45

SWING CYLINDER, ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-72500 63

SWING SEC ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74290 73

SWITCH . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 194464-52190 29

SWITCH ASSY,WASHER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172472-17300 53

SWITCH, HEATER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172187-17290 53

SWITCH, THERMO 110°C . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 121250-44901 112

SWITCH,(0.5KG)L.O. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 114250-39450 111

SWITCH,LIGHT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172187-17280 52, 53

SWITCH,STARTER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172187-17100 30

SWIVEL JOINT ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172448-73840 69

SWIVEL,ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172448-73851 69

SWP HEX.BOLT 5X20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172458-74260 70, 71, 72, 74, 75, 76

TANK ASSY.SUB . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119813-44510 22

TAPPET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119620-14200 109, 121

TAPPET ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-51200 113

TERMINAL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172151-73610 77

THERMOSTAT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-49800 112

THROTTLE GRIP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172498-12250 20

THROTTLE WIRE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-12200 20

THRUST PLATE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 168PA0-86330 57

TIMER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129211-77920 29

TIMER, GLOW PLUG . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 124970-77920 29

TRACK ROLLER,RUBBER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 772A64-37300-2 32

TREE CLIP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172183-81160 95

TUBE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172186-13820 22, 24

TUBE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 184014-59510 25

TUBE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 184015-59140 24

TUBE ASSY, ARM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-72310-Y 61

TUBE ASSY, BOOM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-72110-Y 59

TUBE ASSY, BOOM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-72200-Y 59

TUBE ASSY, BUCKET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-72410-Y 62

TUBE ASSY, PTO . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-76600-Y 89

TUBE ASSY, PTO . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-76630-Y 89

TUBE ASSY,ARM (2J) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-72310-1 61

TUBE ASSY,BLADE (49) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-72610 64

TUBE ASSY,BOOM (2J) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-72110-1 59

TUBE ASSY,BUCKET(2J) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-72410-1 62

TUBE ASSY,SWING (49) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-72510 63

TUBE ASSY,VARIABLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-72710 65

TUBE, ADJUSTER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172448-37800 33

TUBE, CORRUGAT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172149-17630 45

U-NUT M . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 263471-00002 49, 56

U-NUT M22X1.5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-72490 62, 64, 65

U-NUT M24X1.5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-72230 59

U-NUT M27 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172141-72250 61, 63

UNDER COVER,EX  (49) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-61340 47

V-BELT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 251320-03500 112

V-PULLEY, C.W.PUMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-42350 112

V-PULLEY, CRANKSHAFT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-21650 110

VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172137-70600 67

VALVE ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-73430 66

VALVE ASSY, CHECK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119813-59950 117

VALVE ASSY, DELIVERY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 158600-51442 113

VALVE ASSY, NIPPLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172122-37844 33

VALVE ASSY, OVERLOAD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172462-74340 71, 74

VALVE ASSY,CONTROL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-74100 70

VALVE DRIVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172141-77260 67

VALVE PLATE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 168PA0-86210 57

VALVE STAND ASSY(49) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-45420 43

VALVE STAND ASSY(49) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-45421 43

VALVE, EXHAUST . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119515-11110 106

VALVE, SUCTION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119515-11101 106

VALVE, TAPER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 104200-55321 24, 26

VALVE, UNLOADER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119808-12540 19

VALVE, VENT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 194250-04321 23

WASHER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1A1380-62160 56, 101

WASHER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119620-21941 110

page 140/142



Description Parts Number P.
WASHER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172110-36010 98

WASHER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172151-73450 77

WASHER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 221370-80000 28, 35, 36, 38, 39, 41, 56, 101

WASHER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 221571-00000 47, 50, 60, 94, 95

WASHER 10 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . XM860250000 119

WASHER 13.2X30X3.2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172730-05250 43, 101

WASHER 60 B, LOCK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 933125-59600 59, 64

WASHER 65, LOCK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172142-72560 63

WASHER GROWER 6 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 222170-60000 114

WASHER GROWER 8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 222170-80000 22, 25, 48

WASHER LL 6 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 221570-60000 27

WASHER LL 8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 221570-80000 48

WASHER LL14 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 221571-40000 45

WASHER M5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 221370-50000 37

WASHER M6 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 221370-60000 20, 29

WASHER M10 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 221371-00000 28, 39, 41, 59

WASHER M12 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 221371-20000 20

WASHER M14 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 221371-40000 8

WASHER Z8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 221170-80000 31, 36, 48, 68

WASHER Z10 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 221171-00000 80

WASHER, BRAKE ARM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 933147-03400 60, 62

WASHER, SIDE CLUTCH . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 933152-03700 32

WASHER, SPRING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . XM219230000 119

WEIGHT     (GRAY:49) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-53300 45

WEIGHT ADJ KNOB KIT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A59-64990 10

WEIGHT ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119717-61200 115

WEIGHT ASSY,OP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-53400 101

WEIGHT KIT(2P . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-08600 101

WEIGHT KIT(4P . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172A64-08610 101

WIRE, EARTH . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 933171-15801 28

WORKING LAMP, ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172156-17401 31

YOKE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129407-77210 118

page 141/142



M
IN

I E
XC

A
VA

TO
R

http://www.yanmar.eu



PA
RTS CA

TA
LO

G
M

IN
I E

XC
A

VA
TO

R
  ViO

17U




